ANNEX |

SUMMARY OF PRODUCT CHARACTERISTICS



1. NAME OF THE MEDICINAL PRODUCT
VIAGRA 25 mg film-coated tablets
VIAGRA 50 mg film-coated tablets

VIAGRA 100 mg film-coated tablets

2. QUALITATIVE AND QUANTITATIVE COMPOSITION
Each film-coated tablet contains sildenafil citratpiivalent to 25, 50 or 100 mg of sildenafil.

Excipient with known effect

VIAGRA 25 mg tablets
Each film-coated tablet contains 0.9 mg lactoser(@asohydrate).

VIAGRA 50 mg tablets
Each film-coated tablet contains 1.7 mg lactoser(asohydrate).

VIAGRA 100 mg tablets
Each film-coated tablet contains 3.5 mg lactoser(@asohydrate).

For the full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM
Film-coated tablet (tablet).

VIAGRA 25 mg tablets

Blue, rounded diamond-shaped film-coated tabletskad “VIAGRA” on one side and “VGR 25" on
the other.

VIAGRA 50 mq tablets

Blue, rounded, diamond-shaped film-coated tabietaked “VIAGRA” on one side and “VGR 50"
on the other.

VIAGRA 100 mg tablets

Blue, rounded diamond-shaped film-coated tabletsked “VIAGRA” on one side and “VGR 100"
on the other.

4, CLINICAL PARTICULARS

4.1 Therapeutic indications

VIAGRA is indicated in adult men with erectile dysfction, which is the inability to achieve or
maintain a penile erection sufficient for satisfagtsexual performance.

In order for VIAGRA to be effective, sexual stimtidan is required.



4.2 Posology and method of administration

Posology

Usein adults

The recommended dose is 50 mg taken as neededkapately one hour before sexual activity.
Based on efficacy and tolerability, the dose majnbeeased to 100 mg or decreased to 25 mg. The
maximum recommended dose is 100 mg. The maximuammeended dosing frequency is once per
day. If VIAGRA is taken with food, the onset of witty may be delayed compared to the fasted state
(see section 5.2).

Special populations

Elderly
Dose adjustments are not required in elderly peienes years old).

Renal impairment
The dosing recommendations described in ‘Use ittsidapply to patients with mild to moderate
renal impairment (creatinine clearance = 30-80 niihym

Since sildenafil clearance is reduced in patieritis 8evere renal impairment (creatinine clearance
< 30 mL/min) a 25 mg dose should be considereded@as efficacy and tolerability, the dose may be
increased step-wise to 50 mg up to 100 mg as regess

Hepatic impairment

Since sildenafil clearance is reduced in patieritis epatic impairment (e.g. cirrhosis) a 25 mgedos
should be considered. Based on efficacy and tdléyalthe dose may be increased step-wise to

50 mg up to 100 mg as necessary.

Paediatric population
VIAGRA is not indicated for individuals below 18 a1 of age.

Use in patients taking other medicinal products

With the exception of ritonavir for which co-adnstration with sildenafil is not advised (see settio
4.4) a starting dose of 25 mg should be considi@redtients receiving concomitant treatment with
CYP3A4 inhibitors (see section 4.5).

In order to minimise the potential of developingfuwal hypotension in patients receiving
alpha-blocker treatment, patients should be stauilon alpha-blocker therapy prior to initiating
sildenafil treatment. In addition, initiation ofdgnafil at a dose of 25 mg should be consideree (s
sections 4.4 and 4.5).

Method of administration

For oral use.

4.3 Contraindications

Hypersensitivity to the active substance or to afithe excipients listed in section 6.1.

Consistent with its known effects on the nitricaedcyclic guanosine monophosphate (cGMP)
pathway (see section 5.1), sildenafil was showpotentiate the hypotensive effects of nitrates,itad

co-administration with nitric oxide donors (suchaasyl nitrite) or nitrates in any form is therefore
contraindicated.



The co-administration of PDES5 inhibitors, includisitgdenafil, with guanylate cyclase stimulators,
such as riociguat, is contraindicated as it magmilly lead to symptomatic hypotension (see sacti
4.5).

Agents for the treatment of erectile dysfunctiawluding sildenafil, should not be used in men for
whom sexual activity is inadvisable (e.g. patiemith severe cardiovascular disorders such as
unstable angina or severe cardiac failure).

VIAGRA is contraindicated in patients who have lo§wision in one eye because of non-arteritic
anterior ischaemic optic neuropathy (NAION), redesd of whether this episode was in connection or
not with previous PDES inhibitor exposure (seeisect.4).

The safety of sildenafil has not been studied enftllowing sub-groups of patients and its use is
therefore contraindicated: severe hepatic impaitnigmpotension (blood pressure < 90/50 mmHg),
recent history of stroke or myocardial infarctiod&known hereditary degenerative retinal disorders
such agetinitis pigmentosa (a minority of these patients have genetic disardéretinal
phosphodiesterases)

4.4  Special warnings and precautions for use

A medical history and physical examination showdiubdertaken to diagnose erectile dysfunction and
determine potential underlying causes, before phaohgical treatment is considered.

Cardiovascular risk factors

Prior to initiating any treatment for erectile dysé€tion, physicians should consider the cardioviascu
status of their patients, since there is a degreardiac risk associated with sexual activityd8iafil
has vasodilator properties, resulting in mild arahs$ient decreases in blood pressure (see sectipn 5
Prior to prescribing sildenafil, physicians shooétefully consider whether their patients with art
underlying conditions could be adversely affectgaich vasodilatory effects, especially in
combination with sexual activity. Patients withrieased susceptibility to vasodilators include those
with left ventricular outflow obstruction (e.g.,rdo stenosis, hypertrophic obstructive
cardiomyopathy), or those with the rare syndrommoltiple system atrophy manifesting as severely
impaired autonomic control of blood pressure.

VIAGRA potentiates the hypotensive effect of nigm(see section 4.3).

Serious cardiovascular events, including myocaidfakction, unstable angina, sudden cardiac death,
ventricular arrhythmia, cerebrovascular haemorrhtrgasient ischaemic attack, hypertension and
hypotension have been reported post-marketingmpoeal association with the use of VIAGRA.

Most, but not all, of these patients had pre-exgstiardiovascular risk factors. Many events were
reported to occur during or shortly after sexutdiicourse and a few were reported to occur shortly
after the use of VIAGRA without sexual activity.igtnot possible to determine whether these events
are related directly to these factors or to othetdrs.

Priapism

Agents for the treatment of erectile dysfunctiowluding sildenafil, should be used with caution in
patients with anatomical deformation of the pesisch as angulation, cavernosal fibrosis or
Peyronie’s disease), or in patients who have camditwhich may predispose them to priapism (such
as sickle cell anaemia, multiple myeloma or leukagm

Prolonged erections and priapism have been repaitadsildenafil in post-marketing experience. In
the event of an erection that persists longer thhaurs, the patient should seek immediate medical
assistance. If priapism is not treated immediafayile tissue damage and permanent loss of potency
could result.



Concomitant use with other PDE5 inhibitors or otineatments for erectile dysfunction

The safety and efficacy of combinations of silddnaith other PDES5 Inhibitors, or other pulmonary
arterial hypertension (PAH) treatments containifdesafil (REVATIO), or other treatments for
erectile dysfunction have not been studied. Theeettwe use of such combinations is not
recommended.

Effects on vision

Cases of visual defects have been reported spantslyan connection with the intake of sildenafil
and other PDES inhibitors (see section 4.8). Cakasn-arteritic anterior ischaemic optic neuropath
a rare condition, have been reported spontaneanslyn an observational study in connection with
the intake of sildenafil and other PDES inhibitgse section 4.8). Patients should be advisedrthat
the event of any sudden visual defect, they shsiagd taking VIAGRA and consult a physician
immediately (see section 4.3).

Concomitant use with ritonavir

Co-administration of sildenafil with ritonavir imhadvised (see section 4.5).

Concomitant use with alpha-blockers

Caution is advised when sildenafil is administeiedatients taking an alpha-blocker, as the
co-administration may lead to symptomatic hypotemén a few susceptible individuals (see section
4.5). This is most likely to occur within 4 hourasp sildenafil dosing. In order to minimise the
potential for developing postural hypotension, gy should be hemodynamically stable on
alpha-blocker therapy prior to initiating sildenafeatment. Initiation of sildenafil at a dose2& mg
should be considered (see section 4.2). In addipibysicians should advise patients what to dbén t
event of postural hypotensive symptoms.

Effect on bleeding
Studies with human platelets indicate that sildépatentiates the antiaggregatory effect of sodium
nitroprussiden vitro. There is no safety information on the adminigiradf sildenafil to patients with

bleeding disorders or active peptic ulceration.réfare sildenafil should be administered to these
patients only after careful benefit-risk assessment

Excipients

The film coating of the tablet contains lactoseABRA should not be administered to men with rare
hereditary problems of galactose intolerance, tatdhse deficiency or glucose-galactose
malabsorption.

This medicinal product contains less than 1 mmdiwsa (23 mg) per tablet, that is to say essentially
‘sodium-free’.

Women

VIAGRA is not indicated for use by women.



4.5 Interaction with other medicinal products and aher forms of interaction

Effects of other medicinal products on sildenafil

In vitro studies

Sildenafil metabolism is principally mediated b ttytochrome P450 (CYP) isoforms 3A4 (major
route) and 2C9 (minor route). Therefore, inhibitofshese isoenzymes may reduce sildenafil
clearance and inducers of these isoenzymes mageisesildenafil clearance.

In vivo studies

Population pharmacokinetic analysis of clinicabdstdata indicated a reduction in sildenafil cleasan
when co-administered with CYP3A4 inhibitors (sustkatoconazole, erythromycin, cimetidine).
Although no increased incidence of adverse eveatsobserved in these patients, when sildenafil is
administered concomitantly with CYP3A4 inhibitossstarting dose of 25 mg should be considered.

Co-administration of the HIV protease inhibitooriawvir, which is dighly potent P450 inhibitor, at
steady state (500 mg twice daily) with sildenafD@ mg single dose) resulted in a 300% (4-fold)
increase in sildenafil Lx and a 1 000% (11-fold) increase in sildenafil plasAUC. At 24 hours, the
plasma levels of sildenafil were still approximgt2D0 ng/mL, compared to approximately 5 ng/mL
when sildenafil was administered alone. This issgient with ritonavir's marked effects on a broad
range of P450 substrates. Sildenafil had no effecitonavir pharmacokinetics. Based on these
pharmacokinetic results co-administration of silafdrwith ritonavir is not advised (see section)4.4
and in any event the maximum dose of sildenafib&hander no circumstances exceed 25 mg within
48 hours.

Co-administration of the HIV protease inhibitor garvir, a CYP3A4 inhibitor, at steady state
(1 200 mg three times a day) with sildenafil (10§ smgle dose) resulted in a 140% increase in
sildenafil Ghaxand a 210% increase in sildenafil AUC. Sildenaditl no effect on saquinavir
pharmacokinetics (see section 4.2). Stronger CYHBAibitors such as ketoconazole and
itraconazole would be expected to have greatectstfe

When a single 100 mg dose of sildenafil was adngrés! with erythromycin, a moderate CYP3A4
inhibitor, at steady state (500 mg twice daily. 3alays), there was a 182% increase in sildenafil
systemic exposure (AUC). In normal healthy malamtders, there was no evidence of an effect of
azithromycin (500 mg daily for 3 days) on the AUy, tnax €limination rate constant, or
subsequent half-life of sildenafil or its princig@ifculating metabolite. Cimetidine (800 mg), a
cytochrome P450 inhibitor and non-specific CYP3AHibitor, caused a 56% increase in plasma
sildenafil concentrations when co-administered wittienafil (50 mg) to healthy volunteers.

Grapefruit juice is a weak inhibitor of CYP3A4 guall metabolism and may give rise to modest
increases in plasma levels of sildenafil.

Single doses of antacid (magnesium hydroxide/aliumirhydroxide) did not affect the bioavailability
of sildenafil.

Although specific interaction studies were not agetdd for all medicinal products, population
pharmacokinetic analysis showed no effect of contarhtreatment on sildenafil pharmacokinetics
when grouped as CYP2C9 inhibitors (such as tolbuteymvarfarin, phenytoin), CYP2D6 inhibitors
(such as selective serotonin reuptake inhibitoicsydlic antidepressants), thiazide and related
diuretics, loop and potassium sparing diureticgj@ansin converting enzyme inhibitors, calcium
channel blockers, beta-adrenoreceptor antagonistslaocers of CYP450 metabolism (such as
rifampicin, barbiturates). In a study of healthylen@olunteers, co-administration of the endothelin
antagonist, bosentan, (an inducer of CYP3A4 [maddgr&YP2C9 and possibly of CYP2C19) at
steady state (125 mg twice a day) with sildenafdteady state (80 mg three times a day) resuited i
62.6% and 55.4% decrease in sildenafil AUC ang,Cespectively. Therefore, concomitant
administration of strong CYP3A4 inducers, suchifasnpin, is expected to cause greater decreases in
plasma concentrations of sildenafil.



Nicorandil is a hybrid of potassium channel activatnd nitrate. Due to the nitrate component it has
the potential to result in a serious interactiothveildenafil.

Effects of sildenafil on other medicinal products

Invitro studies

Sildenafil is a weak inhibitor of the cytochromea4soforms 1A2, 2C9, 2C19, 2D6, 2E1 and 3A4
(ICs0> 150uM). Given sildenafil peak plasma concentrationgmbroximately UM after
recommended doses, it is unlikely that VIAGRA vailter the clearance of substrates of these
isoenzymes.

There are no data on the interaction of silderedil non-specific phosphodiesterase inhibitors sisch
theophylline or dipyridamole.

In vivo studies

Consistent with its known effects on the nitricaedcGMP pathway (see section 5.1), sildenafil was
shown to potentiate the hypotensive effects oatés, and its co-administration with nitric oxide
donors or nitrates in any form is therefore condlaiated (see section 4.3).

Riociguat: Preclinical studies showed additive syst blood pressure lowering effect when PDE5S
inhibitors were combined with riociguat. In clinicudies, riociguat has been shown to augment the
hypotensive effects of PDES inhibitors. There wagwidence of favourable clinical effect of the
combination in the population studied. Concomitzs® of riociguat with PDES5 inhibitors, including
sildenafil, is contraindicated (see section 4.3).

Concomitant administration of sildenafil to patetaking alpha-blocker therapy may lead to
symptomatic hypotension in a few susceptible irdligis. This is most likely to occur within 4 hours
post sildenafil dosing (see sections 4.2 and ahree specific drug-drug interaction studies, th
alpha-blocker doxazosin (4 mg and 8 mg) and sililgf25 mg, 50 mg, or 100 mg) were administered
simultaneously to patients with benign prostatipdmplasia (BPH) stabilized on doxazosin therapy. In
these study populations, mean additional reductidssipine blood pressure of 7/7 mmHg,

9/5 mmHg, and 8/4 mmHg, and mean additional redastdf standing blood pressure of 6/6 mmHg,
11/4 mmHg, and 4/5 mmHg, respectively, were obgkerWhen sildenafil and doxazosin were
administered simultaneously to patients stabilizedloxazosin therapy, there were infrequent reports
of patients who experienced symptomatic posturpblgnsion. These reports included dizziness and
light-headedness, but not syncope.

No significant interactions were shown when sild&ifa0 mg) was co-administered with tolbutamide
(250 mg) or warfarin (40 mg), both of which are atetlised by CYP2C9.

Sildenafil (50 mg) did not potentiate the incremsbleeding time caused by acetyl salicylic acid
(150 mg).

Sildenafil (50 mg) did not potentiate the hypoteaséffects of alcohol in healthy volunteers with
mean maximum blood alcohol levels of 80 mg/dL.

Pooling of the following classes of antihyperteesimedicinal products: diuretics, beta-blockers, ACE
inhibitors, angiotensin Il antagonists, antihypesige medicinal products (vasodilator and
centrally-acting), adrenergic neurone blockerssioad channel blockers and alpha-adrenoceptor
blockers, showed no difference in the side effectile in patients taking sildenafil compared to
placebo treatment. In a specific interaction studyere sildenafil (100 mg) was co-administered with
amlodipine in hypertensive patients, there wasdatitianal reduction on supine systolic blood
pressure of 8 mmHg. The corresponding additiorducgon in supine diastolic blood pressure was

7 mmHg. These additional blood pressure reductiere of a similar magnitude to those seen when
sildenafil was administered alone to healthy vatens (see section 5.1).



Sildenafil (100 mg) did not affect the steady statarmacokinetics of the HIV protease inhibitors,
saquinavir and ritonavir, both of which are CYP33ubstrates.

In healthy male volunteers, sildenafil at stea@yes{80 mg three times a day) resulted in a 49.8%
increase in bosentan AUC and a 42% increase imbars&nax (125 mg twice a day).

Addition of a single dose of sildenafil to sacubialsartan at steady state in patients with
hypertension was associated with a significantgatgr blood pressure reduction compared to
administration of sacubitril/valsartan alone. Tliere, caution should be exercised when sildensfil i
initiated in patients treated with sacubitril/vatsa.

4.6 Fertility, pregnancy and lactation

VIAGRA is not indicated for use by women.

There are no adequate and well-controlled studi@sdégnant or breast-feeding women.

No relevant adverse effects were found in repradnattudies in rats and rabbits following oral
administration of sildenafil.

There was no effect on sperm motility or morpholadfer single 100 mg oral doses of sildenafil in
healthy volunteers (see section 5.1).

4.7 Effects on ability to drive and use machines
VIAGRA has a minor influence on the ability to deiand use machines.

As dizziness and altered vision were reportediimazgl studies with sildenafil, patients should be
aware of how they react to VIAGRA, before drivingaperating machinery.

4.8 Undesirable effects

Summary of the safety profile

The safety profile of VIAGRA is based on 9 570 pats in 74 double-blind placebo-controlled
clinical studies. The most commonly reported adveesictions in clinical studies among sildenafil
treated patients were headache, flushing, dyspapssal congestion, dizziness, nausea, hot flush,
visual disturbance, cyanopsia and vision blurred.

Adverse reactions from post-marketing surveillahase been gathered covering an estimated period
> 10 years. Because not all adverse reactionepoeted to the Marketing Authorisation Holder and
included in the safety database, the frequencidisesk reactions cannot be reliably determined.

Tabulated list of adverse reactions

In the table below all medically important adversactions, which occurred in clinical studies at an
incidence greater than placebo are listed by systgan class and frequency (very comnmei/10),
common £1/100 to <1/10), uncommor1/1 000 to <1/100), rare={/10 000 to <1/1 000). Within
each frequency grouping, adverse reactions aremtexsin order of decreasing seriousness.

Table 1: Medically important adverse reactions repded at an incidence greater than placebo in
controlled clinical studies and medically importantadverse reactions reported through
post-marketing surveillance



System Organ | Very Common Uncommon Rare (=1/10 000 and
Class common (=1V/100and (=1/1000 and <1/1 000)
(2110 <1/10) <1/100)
Infections and Rhinitis
infestations
Immune system Hypersensitivity
disorders
Nervous system| Headache Dizziness Somnolence, Cerebrovascular accident],

disorders

Hypoaesthesia

Transient ischaemic
attack, Seizure Seizure
recurrencé,Syncope

Eye disorders

Visual colour
distortions**,
Visual
disturbance,
Vision blurred

Lacrimation
disorders***, Eye
pain, Photophobia,
Photopsia, Ocular
hyperaemia, Visual
brightness,
Conjunctivitis

Non-arteritic anterior
ischaemic optic
neuropathy (NAION),
Retinal vascular
occlusion, Retinal
haemorrhage,
Arteriosclerotic
retinopathy, Retinal
disorder, Glaucoma,
Visual field defect,
Diplopia, Visual acuity
reduced, Myopia,
Asthenopia, Vitreous
floaters, Iris disorder,
Mydriasis, Halo vision,
Eye oedema, Eye swelling
Eye disorder, Conjunctival
hyperaemia, Eye irritation,
Abnormal sensation in
eye, Eyelid oedema,
Scleral discoloration

Ear and Vertigo, Tinnitus Deafness

labyrinth

disorders

Cardiac Tachycardia, Sudden cardiac death

disorders Palpitations Myocardial infarction,
Ventricular arrhythmia
Atrial fibrillation,
Unstable angina

Vascular Flushing, Hot | Hypertension,

disorders flush Hypotension

Respiratory, Nasal Epistaxis, Sinus Throat tightness, Nasal

thoracic and congestion congestion oedema, Nasal dryness

mediastinal
disorders




breast disorders

System Organ | Very Common Uncommon Rare (=1/10 000 and
Class common (=1V/100and (=1/1000 and <1/1 000)
(=110 <1/10) <1/100)

Gastrointestinal Nausea, Gastro oesophagaelHypoaesthesia oral
disorders Dyspepsia reflux disease,

Vomiting,

Abdominal pain

upper, Dry mouth
Skin and Rash Stevens-Johnson
subcutaneous Syndrome (SJS) Toxic
tissue disorders Epidermal Necrolysis

(TENY’

Musculoskeletal Myalgia, Pain in
and connective extremity
tissue disorders
Renal and Haematuria
urinary
disorders
Reproductive Penile haemorrhage,
system and Priapism,

Haematospermia, Erectio
increased

General Chest pain, Fatigue, Irritability
disorders and Feeling hot

administration

site conditions

Investigations Heart rate increased

*Reported during post-marketing surveillance only

**V/isual colour distortions: Chloropsia, ChromattgsCyanopsia, Erythropsia and Xanthopsia
***_acrimation disorders: Dry eye, Lacrimal disordand Lacrimation increased

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after ag#tiom of the medicinal product is important. It
allows continued monitoring of the benefit/risk drate of the medicinal product. Healthcare
professionals are asked to report any suspectestsaiveactions via the national reporting system

listed inAppendix V.

4.9 Overdose

In single dose volunteer studies of doses up ton8§Oadverse reactions were similar to those seen a
lower doses, but the incidence rates and sevevities increased. Doses of 200 mg did not result in
increased efficacy but the incidence of adverseti@ss (headache, flushing, dizziness, dyspepsia,

nasal congestion, altered vision) was increased.

In cases of overdose, standard supportive meashioetd be adopted as required. Renal dialysis is
not expected to accelerate clearance as sildésaiigjhly bound to plasma proteins and not elinedat

in the urine.

5. PHARMACOLOGICAL PROPERTIES
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5.1 Pharmacodynamic properties
Pharmacotherapeutic group: Urologicals; Drugs usedectile dysfunction, ATC Code: G04B EO03.

Mechanism of action

Sildenafil is an oral therapy for erectile dysfuant In the natural setting, i.e. with sexual stiation,
it restores impaired erectile function by incregditood flow to the penis.

The physiological mechanism responsible for ereabiothe penis involves the release of nitric oxide
(NO) in the corpus cavernosum during sexual stitmafaNitric oxide then activates the enzyme
guanylate cyclase, which results in increased ewktyclic guanosine monophosphate (cGMP),
producing smooth muscle relaxation in the corpugamsum and allowing inflow of blood.

Sildenafil is a potent and selective inhibitor G&MP specific phosphodiesterase type 5 (PDE5) in the
corpus cavernosum, where PDES is responsible fgradation of cGMP. Sildenafil has a peripheral
site of action on erections. Sildenafil has nodirelaxant effect on isolated human corpus
cavernosum but potently enhances the relaxanttefféd¢O on this tissue. When the NO/cGMP
pathway is activated, as occurs with sexual stitrariainhibition of PDES5 by sildenafil results in
increased corpus cavernosum levels of cGMP. Thexekexual stimulation is required in order for
sildenafil to produce its intended beneficial phacaiogical effects.

Pharmacodynamic effects

Studiesn vitro have shown that sildenafil is selective for PD&Bich is involved in the erection
process. Its effect is more potent on PDES5 thaatbar known phosphodiesterases. There is a 10-fold
selectivity over PDEG6 which is involved in the pbibansduction pathway in the retina. At maximum
recommended doses, there is an 80-fold selectiviey PDE1, and over 700-fold over PDE2, 3, 4, 7,
8, 9, 10 and 11. In particular, sildenafil has tgetghan 4 000-fold selectivity for PDE5 over PDES3,

the cAMP-specific phosphodiesterase isoform invivethe control of cardiac contractility.

Clinical efficacy and safety

Two clinical studies were specifically designeassess the time window after dosing during which
sildenafil could produce an erection in responsgetaial stimulation. In a penile plethysmography
(RigiScan) study of fasted patients, the mediam timonset for those who obtained erections of 60%
rigidity (sufficient for sexual intercourse) was 2bnutes (range 12-37 minutes) on sildenafil. In a
separate RigiScan study, sildenafil was still ablproduce an erection in response to sexual
stimulation 4-5 hours post-dose.

Sildenafil causes mild and transient decreasebdtpressure which, in the majority of cases, db n
translate into clinical effects. The mean maximwrdases in supine systolic blood pressure
following 100 mg oral dosing of sildenafil was 8mMnHg. The corresponding change in supine
diastolic blood pressure was 5.5 mmHg. These dsesda blood pressure are consistent with the
vasodilatory effects of sildenafil, probably dudrioreased cGMP levels in vascular smooth muscle.
Single oral doses of sildenafil up to 100 mg inltigavolunteers produced no clinically relevant
effects on electrocardiogram (ECG).

In a study of the hemodynamic effects of a singé H00 mg dose of sildenafil in 14 patients with
severe coronary artery disease (CAD) (> 70% steradsat least one coronary artery), the mean
resting systolic and diastolic blood pressuresatesad by 7% and 6% respectively compared to
baseline. Mean pulmonary systolic blood pressucesdsed by 9%. Sildenafil showed no effect on
cardiac output, and did not impair blood flow thgbuhe stenosed coronary arteries.

A double-blind, placebo-controlled exercise stteisé evaluated 144 patients with erectile
dysfunction and chronic stable angina who regulaeteived anti-anginal medicinal products (except
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nitrates). The results demonstrated no clinicalgvant differences between sildenafil and pladebo
time to limiting angina.

Mild and transient differences in colour discrintina (blue/green) were detected in some subjects
using the Farnsworth-Munsell 100 hue test at 1 fallowing a 100 mg dose, with no effects evident
after 2 hours post-dose. The postulated mecharmisthi change in colour discrimination is related
to inhibition of PDEG, which is involved in the piotransduction cascade of the retina. Sildena#l ha
no effect on visual acuity or contrast sensitivitya small size placebo-controlled study of pdaten
with documented early age-related macular degdoer@i=9), sildenafil (single dose, 100 mg)
demonstrated no significant changes in the visgsistconducted (visual acuity, Amsler grid, colour
discrimination simulated traffic light, Humphreyrpeeter and photostress).

There was no effect on sperm motility or morpholadfer single 100 mg oral doses of sildenafil in
healthy volunteers (see section 4.6).

Further information on clinical studies

In clinical studies sildenafil was administerednore than 8 000 patients aged 19-87. The following
patient groups were represented: elderly (19.9%t)epts with hypertension (30.9%), diabetes
mellitus (20.3%), ischaemic heart disease (5.8%)eHipidaemia (19.8%), spinal cord injury (0.6%),
depression (5.2%), transurethral resection of thetpte (3.7%), radical prostatectomy (3.3%). The
following groups were not well represented or eadlelti from clinical studies: patients with pelvic
surgery, patients post-radiotherapy, patients sétrere renal or hepatic impairment and patients wit
certain cardiovascular conditions (see section 4.3)

In fixed dose studies, the proportions of patieaporting that treatment improved their erectioesey
62% (25 mg), 74% (50 mg) and 82% (100 mg) compréb% on placebo. In controlled clinical
studies, the discontinuation rate due to sildenedi low and similar to placebo.

Across all studies, the proportion of patients répg improvement on sildenafil were as follows:
psychogenic erectile dysfunction (84%), mixed eledysfunction (77%), organic erectile
dysfunction (68%), elderly (67%), diabetes melli(68%), ischaemic heart disease (69%),
hypertension (68%), TURP (61%), radical prostaimgt¢43%), spinal cord injury (83%), depression
(75%). The safety and efficacy of sildenafil wasmtained in long-term studies.

Paediatric population

The European Medicines Agency has waived the diidigd@o submit the results of studies with
VIAGRA in all subsets of the paediatric population the treatment of erectile dysfunction (see
section 4.2 for information on paediatric use).

5.2  Pharmacokinetic properties

Absorption

Sildenafil is rapidly absorbed. Maximum observegispha concentrations are reached within 30 to
120 minutes (median 60 minutes) of oral dosindhafasted state. The mean absolute oral
bioavailability is 41% (range 25-63%). After oralging of sildenafil AUC and &xincrease in
proportion with dose within the recommended dosgeg25-100 mg).

When sildenafil is taken with food, the rate of aiption is reduced with a mean delay g Df
60 minutes and a mean reduction im©f 29%.

Distribution

The mean steady state volume of distributiog) f@r sildenafil is 105 L, indicating distributianto
the tissues. After a single oral dose of 100 mg nilean maximum total plasma concentration of
sildenafil is approximately 440 ng/mL (CV 40%). &nsildenafil (and its major circulating
N-desmethyl metabolite) is 96% bound to plasmagmnst this results in the mean maximum free
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plasma concentration for sildenafil of 18 ng/mL ¢(88). Protein binding is independent of total drug
concentrations.

In healthy volunteers receiving sildenafil (100 siggle dose), less than 0.0002% (average 188 ng) of
the administered dose was present in ejaculatei®tes after dosing.

Biotransformation

Sildenafil is cleared predominantly by the CYP3Aa{or route) and CYP2C9 (minor route) hepatic
microsomal isoenzymes. The major circulating mdtebresults from N-demethylation of sildenafil.
This metabolite has a phosphodiesterase selecgikatyle similar to sildenafil and aim vitro potency
for PDES approximately 50% that of the parent dRRigsma concentrations of this metabolite are
approximately 40% of those seen for sildenafil. Nadesmethyl metabolite is further metabolised,
with a terminal half-life of approximately 4 h.

Elimination

The total body clearance of sildenafil is 41 L/hhnaa resultant terminal phase half-life of 3-5 Ifitef
either oral or intravenous administration, silddriafexcreted as metabolites predominantly in the
faeces (approximately 80% of administered oral flard to a lesser extent in the urine
(approximately 13% of administered oral dose).

Pharmacokinetics in special patient groups

Elderly

Healthy, elderly volunteers (65 years or over) Aadduced clearance of sildenafil, resulting in
approximately 90% higher plasma concentrationsl@ésafil and the active N-desmethyl metabolite
compared to those seen in healthy younger volun{@&-45 years). Due to age-differences in plasma
protein binding, the corresponding increase in §ilenafil plasma concentration was approximately
40%.

Renal impairment

In volunteers with mild to moderate renal impairin@meatinine clearance = 30-80 mL/min), the
pharmacokinetics of sildenafil were not altere@mafeceiving a 50 mg single oral dose. The mean
AUC and Gax of the N-desmethyl metabolite increased up to 126%up to 73% respectively,
compared to age-matched volunteers with no renghirment. However, due to high inter-subject
variability, these differences were not statisticalgnificant. In volunteers with severe renal
impairment (creatinine clearance < 30 mL/min),esildfil clearance was reduced, resulting in mean
increases in AUC andnfx of 100% and 88% respectively compared to age-radtgblunteers with
no renal impairment. In addition, N-desmethyl metdab AUC and G.x values were significantly
increased by 200% and 79% respectively.

Hepatic impairment

In volunteers with mild to moderate hepatic ciriBd€hild-Pugh A and B) sildenafil clearance was
reduced, resulting in increases in AUC (84%) amek 317%) compared to age-matched volunteers
with no hepatic impairment. The pharmacokineticsilofenafil in patients with severely impaired
hepatic function have not been studied.

5.3 Preclinical safety data
Non-clinical data revealed no special hazard fen&ws based on conventional studies of safety

pharmacology, repeated dose toxicity, genotoxici#ycinogenic potential, and toxicity to
reproduction and development.

6. PHARMACEUTICAL PARTICULARS
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6.1 List of excipients

Tablet core

Microcrystalline cellulose

Calcium hydrogen phosphate (anhydrous)
Croscarmellose sodium

Magnesium stearate

Film coat

Hypromellose

Titanium dioxide (E171)

Lactose monohydrate

Triacetin

Indigo carmine aluminium lake (E132)
6.2 Incompatibilities

Not applicable.

6.3 Shelf life

5 years.

6.4  Special precautions for storage

Do not store above 30.
Store in the original package in order to proteatrf moisture.

6.5 Nature and contents of container

VIAGRA 25 mg film-coated tablets

PVC/Aluminium blisters in cartons of 2, 4, 8 or flith-coated tablets.

VIAGRA 50 mq film-coated tablets

PVC/Aluminium blisters in cartons or secondary hestled card packaging of 2, 4, 8, 12 or 24 film-
coated tablets.

VIAGRA 100 mg film-coated tablets

PVC/Aluminium blisters in cartons of 2, 4, 8, 1223 film-coated tablets
Not all pack sizes may be marketed.
6.6 Special precautions for disposal and other hatdg

No special requirements.

7. MARKETING AUTHORISATION HOLDER

Upjohn EESV
Rivium Westlaan 142
2909 LD Capelle aan den IJssel
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Netherlands

8. MARKETING AUTHORISATION NUMBERS

VIAGRA 25 mg film-coated tablets

EU/1/98/077/002-004
EU/1/98/077/013

VIAGRA 50 mq film-coated tablets

EU/1/98/077/006-008
EU/1/98/077/014
EU/1/98/077/016-019
EU/1/98/077/024

VIAGRA 100 mg film-coated tablets

EU/1/98/077/010-012

EU/1/98/077/015

EU/1/98/077/025

9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHO RISATION
Date of first authorisation: 14 September 1998

Date of latest renewal: 14 September 2008

10. DATE OF REVISION OF THE TEXT

Detailed information on this medicinal product \&gable on the website of the European Medicines
Agencyhttp://www.ema.europa.eu.
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1. NAME OF THE MEDICINAL PRODUCT

VIAGRA 50 mg orodispersible tablets

2. QUALITATIVE AND QUANTITATIVE COMPOSITION
Each orodispersible tablet contains sildenafibt#requivalent to 50 mg of sildenafil.

For the full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM

Orodispersible tablet.

Blue, rounded, diamond-shaped orodispersible tahtesrked “V50” on one side and plain on the
other.

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

VIAGRA is indicated in adult men with erectile dystction, which is the inability to achieve or
maintain a penile erection sufficient for satisfagtsexual performance.

In order for VIAGRA to be effective, sexual stimtidan is required.

4.2 Posology and method of administration

Posology

Usein adults

Viagra should be taken as needed approximatehhonebefore sexual activity. The recommended
dose is 50 mg taken on an empty stomach as corauniitake with food delays absorption and
delays the effect of the orodispersible tablet &sdion 5.2).

Based on efficacy and tolerability, the dose majnbeeased to 100 mg. The maximum recommended
dose is 100 mg. For patients requiring a dose aser¢o 100 mg, two 50 mg orodispersible tablets
should be administered sequentially. The maximwuomenended dosing frequency is once per day.

If a dose of 28ng is required, the use of the 25 mg film-coatddiets should be recommended.

Special populations

Elderly
Dose adjustments are not required in elderly ptien65 years old).

Renal impairment
The dosing recommendations described in ‘Use itigidapply to patients with mild to moderate
renal impairment (creatinine clearance = 30-80 miiym

Since sildenafil clearance is reduced in patieritis 8evere renal impairment (creatinine clearance

< 30 mL/min) a 25 mg dose should be considereded@as efficacy and tolerability the dose may be
increased step-wise to 50 mg up to 100 mg as regess
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Hepatic impairment

Since sildenafil clearance is reduced in patieritis epatic impairment (e.g. cirrhosis) a 25 mgedos
should be considered. Based on efficacy and tdléyalthe dose may be increased step-wise to

50 mg up to 100 mg as necessary.

Paediatric population
VIAGRA is not indicated for individuals below 18 a1 of age.

Use in patients taking other medicinal products

With the exception of ritonavir for which co-adnstration with sildenafil is not advised (see settio
4.4), a starting dose of 25 mg should be consideredtients receiving concomitant treatment with
CYP3A4 inhibitors (see section 4.5).

In order to minimise the potential of developingfuwal hypotension in patients receiving
alpha-blocker treatment, patients should be stauilon alpha-blocker therapy prior to initiating
sildenafil treatment. In addition, initiation ofdgnafil at a dose of 25 mg should be considereed (s
sections 4.4 and 4.5).

Method of administration

For oral use.

The orodispersible tablet should be placed in tbatim on the tongue, and allowed to disintegrate
before swallowing with or without water. It shoddd taken immediately upon removal from the
blister. For patients requiring a second 50 mg ispmEtsible tablet to make a 100 mg dose, the second
tablet should be taken upon full disintegratiornhef first tablet.

There is a significant delay in absorption wherd@persible tablets are taken with a high fat meal
compared to the fasted state (see section 5i8)rdtommended that orodispersible tablets be taken
on an empty stomach. Orodispersible tablets caak®sn with or without water.

4.3 Contraindications
Hypersensitivity to the active substance or to afithe excipients listed in section 6.1.

Consistent with its known effects on the nitricdedcyclic guanosine monophosphate (cGMP)
pathway (see section 5.1), sildenafil was showpotentiate the hypotensive effects of nitrates,itesnd
co-administration with nitric oxide donors (suchaasyl nitrite) or nitrates in any form is therefore
contraindicated.

The co-administration of PDES inhibitors, includisitgdenafil, with guanylate cyclase stimulators,
such as riociguat, is contraindicated as it magmiilly lead to symptomatic hypotension (see sacti
4.5).

Agents for the treatment of erectile dysfunctiawluding sildenafil, should not be used in men for
whom sexual activity is inadvisable (e.g. patiemith severe cardiovascular disorders such as
unstable angina or severe cardiac failure).

VIAGRA is contraindicated in patients who have lo§sision in one eye because of non-arteritic
anterior ischaemic optic neuropathy (NAION), redesd of whether this episode was in connection or
not with previous PDES5 inhibitor exposure (seeisact.4).

The safety of sildenafil has not been studied enftllowing sub-groups of patients and its use is

therefore contraindicated: severe hepatic impaitnigmpotension (blood pressure <90/50 mmHg),
recent history of stroke or myocardial infarctiod&known hereditary degenerative retinal disorders
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such agetinitis pigmentosa (a minority of these patients have genetic disardéretinal
phosphodiesterases)

4.4  Special warnings and precautions for use

A medical history and physical examination showddiubdertaken to diagnose erectile dysfunction and
determine potential underlying causes, before pheomgical treatment is considered.

Cardiovascular risk factors

Prior to initiating any treatment for erectile dys€tion, physicians should consider the cardiovascu
status of their patients, since there is a degreardiac risk associated with sexual activityd8iafil
has vasodilator properties, resulting in mild arahs$ient decreases in blood pressure (see sectipn 5
Prior to prescribing sildenafil, physicians shocédefully consider whether their patients with asrt
underlying conditions could be adversely affectgaich vasodilatory effects, especially in
combination with sexual activity. Patients withtieased susceptibility to vasodilators include those
with left ventricular outflow obstruction (e.g.,réio stenosis, hypertrophic obstructive
cardiomyopathy), or those with the rare syndrommoltiple system atrophy manifesting as severely
impaired autonomic control of blood pressure.

VIAGRA potentiates the hypotensive effect of nés{see section 4.3).

Serious cardiovascular events, including myocaidfakction, unstable angina, sudden cardiac death,
ventricular arrhythmia, cerebrovascular haemorrhagasient ischaemic attack, hypertension and
hypotension have been reported post-marketingmpdeal association with the use of VIAGRA.

Most, but not all, of these patients had pre-exigtiardiovascular risk factors. Many events were
reported to occur during or shortly after sexutdiiocourse and a few were reported to occur shortly
after the use of VIAGRA without sexual activity.igtnot possible to determine whether these events
are related directly to these factors or to othetdtrs.

Priapism

Agents for the treatment of erectile dysfunctiawluding sildenafil, should be used with caution in
patients with anatomical deformation of the pesigch as angulation, cavernosal fibrosis or
Peyronie’s disease), or in patients who have camditwhich may predispose them to priapism (such
as sickle cell anaemia, multiple myeloma or leukiagm

Prolonged erections and priapism have been repaitadsildenafil in post-marketing experience. In
the event of an erection that persists longer thhaurs, the patient should seek immediate medical
assistance. If priapism is not treated immediafayile tissue damage and permanent loss of potency
could result.

Concomitant use with other PDES5 inhibitors or otineatments for erectile dysfunction

The safety and efficacy of combinations of silddngith other PDES5 Inhibitors, or other pulmonary
arterial hypertension (PAH) treatments containiifdesafil (REVATIO), or other treatments for
erectile dysfunction have not been studied. Theeatoe use of such combinations is not
recommended.

Effects on vision

Cases of visual defects have been reported spantsliyen connection with the intake of sildenafida
other PDES inhibitors (see section 4.8). Casesoofarteritic anterior ischaemic optic neuropathy, a
rare condition, have been reported spontaneouslyraan observational study in connection with the
intake of sildenafil and other PDES5 inhibitors (s®etion 4.8). Patients should be advised thaten t
event of any sudden visual defect, they shouldtstkipg VIAGRA and consult a physician immediately
(see section 4.3).
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Concomitant use with ritonavir

Co-administration of sildenafil with ritonavir iohadvised (see section 4.5).

Concomitant use with alpha-blockers

Caution is advised when sildenafil is administeiegatients taking an alpha-blocker, as the
co-administration may lead to symptomatic hypotemén a few susceptible individuals (see section
4.5). This is most likely to occur within 4 hourssp sildenafil dosing. In order to minimise the
potential for developing postural hypotension, grais should be hemodynamically stable on
alpha-blocker therapy prior to initiating sildenafeatment. Initiation of sildenafil at a dose2& mg
should be considered (see section 4.2). In addipibysicians should advise patients what to dbén t
event of postural hypotensive symptoms.

Effect on bleeding

Studies with human platelets indicate that sildépatentiates the antiaggregatory effect of sodium
nitroprussiden vitro. There is no safety information on the adminigtrabf sildenafil to patients with
bleeding disorders or active peptic ulceration.r&fae sildenafil should be administered to these
patients only after careful benefit-risk assessment

Excipients

This medicinal product contains less than 1 mmdiwsu (23 mg) per tablet, that is to say essentially
‘sodium-free’.

Women
VIAGRA is not indicated for use by women.
4.5 Interaction with other medicinal products and aher forms of interaction

Effects of other medicinal products on sildenafil

In vitro studies

Sildenafil metabolism is principally mediated b ttytochrome P450 (CYP) isoforms 3A4 (major
route) and 2C9 (minor route). Therefore, inhibitofshese isoenzymes may reduce sildenafil
clearance and inducers of these isoenzymes mageisesildenafil clearance.

Invivo studies

Population pharmacokinetic analysis of clinicabdstdata indicated a reduction in sildenafil cleasan
when co-administered with CYP3A4 inhibitors (sushkatoconazole, erythromycin, cimetidine).
Although no increased incidence of adverse eveatsobserved in these patients, when sildenafil is
administered concomitantly with CYP3A4 inhibitoasstarting dose of 25 mg should be considered.

Co-administration of the HIV protease inhibitoonavir, which is dighly potent P450 inhibitor, at
steady state (500 mg twice daily) with sildenafD@ mg single dose) resulted in a 300% (4-fold)
increase in sildenafil Lx and a 1 000% (11-fold) increase in sildenafil plasAUC. At 24 hours, the
plasma levels of sildenafil were still approximgt2D0 ng/mL, compared to approximately 5 ng/mL
when sildenafil was administered alone. This issegient with ritonavir's marked effects on a broad
range of P450 substrates. Sildenafil had no effecitonavir pharmacokinetics. Based on these
pharmacokinetic results co-administration of silafdrwith ritonavir is not advised (see section)4.4
and in any event the maximum dose of sildenafib&hander no circumstances exceed 25 mg within
48 hours.
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Co-administration of the HIV protease inhibitor garvir, a CYP3A4 inhibitor, at steady state
(1 200 mg three times a day) with sildenafil (10§ smgle dose) resulted in a 140% increase in
sildenafil Ghaxand a 210% increase in sildenafil AUC. Sildenaditl no effect on saquinavir
pharmacokinetics (see section 4.2). Stronger CYHBRAbitors such as ketoconazole and
itraconazole would be expected to have greatectstfe

When a single 100 mg dose of sildenafil was adn@res! with erythromycin, a moderate CYP3A4
inhibitor, at steady state (500 mg twice daily 3alays), there was a 182% increase in sildenafil
systemic exposure (AUC). In normal healthy maleuatéers, there was no evidence of an effect of
azithromycin (500 mg daily for 3 days) on the Al tnax, €limination rate constant, or
subsequent half-life of sildenafil or its princigatculating metabolite. Cimetidine (800 mg), a
cytochrome P450 inhibitor and non-specific CYP3AHibitor, caused a 56% increase in plasma
sildenafil concentrations when co-administered wittienafil (50 mg) to healthy volunteers.

Grapefruit juice is a weak inhibitor of CYP3A4 guall metabolism and may give rise to modest
increases in plasma levels of sildenafil.

Single doses of antacid (magnesium hydroxide/aliumirhydroxide) did not affect the bioavailability
of sildenafil.

Although specific interaction studies were not asctdd for all medicinal products, population
pharmacokinetic analysis showed no effect of contamhtreatment on sildenafil pharmacokinetics
when grouped as CYP2C9 inhibitors (such as tolbuateymvarfarin, phenytoin), CYP2D6 inhibitors
(such as selective serotonin reuptake inhibitoicsydlic antidepressants), thiazide and related
diuretics, loop and potassium sparing diureticgj@pnsin converting enzyme inhibitors, calcium
channel blockers, beta-adrenoreceptor antagonistslacers of CYP450 metabolism (such as
rifampicin, barbiturates). In a study of healthylen@olunteers, co-administration of the endothelin
antagonist, bosentan, (an inducer of CYP3A4 [maddgr&YP2C9 and possibly of CYP2C19) at
steady state (125 mg twice a day) with sildenafitaady state (80 mg three times a day) resutted i
62.6% and 55.4% decrease in sildenafil AUC ang,Cespectively. Therefore, concomitant
administration of strong CYP3A4 inducers, suchifasnpin, is expected to cause greater decreases in
plasma concentrations of sildenafil.

Nicorandil is a hybrid of potassium channel activatnd nitrate. Due to the nitrate component it has
the potential to result in a serious interactiothvgildenafil.

Effects of sildenafil on other medicinal products

In vitro studies

Sildenafil is a weak inhibitor of the cytochromed®4soforms 1A2, 2C9, 2C19, 2D6, 2E1 and 3A4
(ICs0> 150uM). Given sildenafil peak plasma concentrationgmbroximately uM after
recommended doses, it is unlikely that VIAGRA vailter the clearance of substrates of these
isoenzymes.

There are no data on the interaction of silderaiid non-specific phosphodiesterase inhibitors sisch
theophylline or dipyridamole.

In vivo studies

Consistent with its known effects on the nitricaedcGMP pathway (see section 5.1), sildenafil was
shown to potentiate the hypotensive effects oates, and its co-administration with nitric oxide
donors or nitrates in any form is therefore contlaiated (see section 4.3).

Riociguat: Preclinical studies showed additive eyst blood pressure lowering effect when PDES
inhibitors were combined with riociguat. In clinicdudies, riociguat has been shown to augment the
hypotensive effects of PDES inhibitors. There wagwidence of favourable clinical effect of the
combination in the population studied. Concomitas# of riociguat with PDES5 inhibitors, including
sildenafil, is contraindicated (see section 4.3).
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Concomitant administration of sildenafil to patetaking alpha-blocker therapy may lead to
symptomatic hypotension in a few susceptible irdligis. This is most likely to occur within 4 hours
post sildenafil dosing (see sections 4.2 and #4hree specific drug-drug interaction studies, th
alpha-blocker doxazosin (4 mg and 8 mg) and sillef2d mg, 50 mg, or 100 mg) were administered
simultaneously to patients with benign prostatipdmplasia (BPH) stabilized on doxazosin therapy. In
these study populations, mean additional reductdissipine blood pressure of 7/7 mmHg,

9/5 mmHg, and 8/4 mmHg, and mean additional redastdf standing blood pressure of 6/6 mmHg,
11/4 mmHg, and 4/5 mmHg, respectively, were obskerWwhen sildenafil and doxazosin were
administered simultaneously to patients stabilizedloxazosin therapy, there were infrequent reports
of patients who experienced symptomatic posturpblsnsion. These reports included dizziness and
light-headedness, but not syncope.

No significant interactions were shown when sild#i§a0 mg) was co-administered with tolbutamide
(250 mg) or warfarin (40 mg), both of which are atetlised by CYP2C9.

Sildenafil (50 mg) did not potentiate the increasbleeding time caused by acetyl salicylic acid
(150 mg).

Sildenafil (50 mg) did not potentiate the hypoteaseffects of alcohol in healthy volunteers with
mean maximum blood alcohol levels of 80 mg/dL.

Pooling of the following classes of antihyperteesimedicinal products: diuretics, beta-blockers, ACE
inhibitors, angiotensin Il antagonists, antihypesige medicinal products (vasodilator and
centrally-acting), adrenergic neurone blockers;inat channel blockers and alpha-adrenoceptor
blockers, showed no difference in the side effedfile in patients taking sildenafil compared to
placebo treatment. In a specific interaction stwdyere sildenafil (100 mg) was co-administered with
amlodipine in hypertensive patients, there wasdatitianal reduction on supine systolic blood
pressure of 8 mmHg. The corresponding additiordcton in supine diastolic blood pressure was

7 mmHg. These additional blood pressure reduciiere of a similar magnitude to those seen when
sildenafil was administered alone to healthy vatens (see section 5.1).

Sildenafil (100 mg) did not affect the steady statarmacokinetics of the HIV protease inhibitors,
saquinavir and ritonavir, both of which are CYP33ubstrates.

In healthy male volunteers, sildenafil at stea@dyes{80 mg three times a day) resulted in a 49.8%
increase in bosentan AUC and a 42% increase imbas&ax (125 mg twice a day).

Addition of a single dose of sildenafil to sacubitalsartan at steady state in patients with
hypertension was associated with a significantgatgr blood pressure reduction compared to
administration of sacubitril/ivalsartan alone. Tliere, caution should be exercised when sildensfil i
initiated in patients treated with sacubitril/vatsa.

4.6 Fertility, pregnancy and lactation

VIAGRA is not indicated for use by women.

There are no adequate and well-controlled studi@sagnant or breast-feeding women.

No relevant adverse effects were found in repradocitudies in rats and rabbits following oral
administration of sildenafil.

There was no effect on sperm motility or morpholadfgr single 100 mg oral doses of sildenafil in
healthy volunteers (see section 5.1).
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4.7 Effects on ability to drive and use machines
VIAGRA has a minor influence on the ability to dzgiand use machines.

As dizziness and altered vision were reportediimiaal studies with sildenafil, patients should be
aware of how they react to VIAGRA, before drivingaperating machinery.

4.8 Undesirable effects

Summary of the safety profile

The safety profile of VIAGRA is based on 9 570 pats in 74 double-blind placebo-controlled
clinical studies. The most commonly reported adveesictions in clinical studies among sildenafil
treated patients were headache, flushing, dyspapssal congestion, dizziness, nausea, hot flush,
visual disturbance, cyanopsia and vision blurred.

Adverse reactions from post-marketing surveillahae been gathered covering an estimated period
> 10 years. Because not all adverse reactionsepogted to the Marketing Authorisation Holder and
included in the safety database, the frequenciéisesk reactions cannot be reliably determined.

Tabulated list of adverse reactions

In the table below all medically important adversactions, which occurred in clinical studies at an
incidence greater than placebo are listed by systgan class and frequency (very comnmei/10),
common £1/100 to <1/10), uncommor1/1 000 to <1/100), rare{/10 000 to <1/1 000).. Within
each frequency grouping, adverse reactions aremtextin order of decreasing seriousness.

Table 1: Medically important adverse reactions repded at an incidence greater than placebo in
controlled clinical studies and medically importantadverse reactions reported through
post-marketing surveillance

System Organ | Very Common Uncommon Rare

Class common (21/100and | (=22/1000and | (=1/10 000 and <1/1 000)
(21120 <1/10) <1/100)

Infections and Rhinitis

infestations

Immune system Hypersensitivity

disorders

Nervous system| Headache Dizziness Somnolence, Cerebrovascular accident,

disorders Hypoaesthesia | Transient ischaemic attack,

Seizuré, Seizure
recurrence, Syncope

Eye disorders Visual colour | Lacrimation Non-arteritic anterior
distortions**, | disorders***, ischaemic optic neuropathy
Visual Eye pain, (NAION)", Retinal vascular
disturbance, | Photophobia, occlusion, Retinal
Vision blurred | Photopsia, haemorrhage,
Ocular Arteriosclerotic
hyperaemia, retinopathy, Retinal
Visual disorder, Glaucoma, Visual
brightness, field defect, Diplopia,

Conjunctivitis Visual acuity reduced,
Myopia, Asthenopia,
Vitreous floater, Iris
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System Organ | Very Common Uncommon Rare
Class common | (=21/100and | (=1/1000and | (=1/10000 and <1/1 000)
(=110 <1/10) <1/100)
disorder, Mydriasis, Halo
vision, Eye oedema, Eye
swelling, Eye disorder,
Conjunctival hyperaemia,
Eye irritation, Abnormal
sensation in eye, Eyelid
oedema, Scleral
discoloration
Ear and Vertigo, Deafness
labyrinth Tinnitus
disorders
Cardiac Tachycardia, | Sudden cardiac death
disorders Palpitations Myocardial infarction,
Ventricular arrhythmia
Atrial fibrillation, Unstable
angina
Vascular Flushing, Hot | Hypertension,
disorders flush Hypotension
Respiratory, Nasal Epistaxis, Sinus| Throat tightness, Nasal
thoracic and congestion congestion oedema, Nasal dryness
mediastinal
disorders
Gastrointestinal Nausea, Gastro Hypoaesthesia oral
disorders Dyspepsia oesophagael
reflux disease,
Vomiting,
Abdominal pain
upper, Dry
mouth
Skin and Rash Stevens-Johnson Syndron
subcutaneous (SJS), Toxic Epidermal
tissue disorders Necrolysis (TEN)
Musculoskeletal Myalgia, Pain in
and connective extremity
tissue disorders
Renal and Haematuria
urinary
disorders
Reproductive Penile haemorrhage,
system and Priapism,

breast disorders

Haematospermia, Erection
increased
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System Organ | Very Common Uncommon Rare

Class common (2V100and | (=V1000and | (=21/10000 and <1/1000)
(=110 <1/10) <1/100)

General Chest pain, Irritability

disorders and Fatigue, Feeling

administration hot

site conditions

Investigations Heart rate
increased

*Reported during post-marketing surveillance only
**\/isual colour distortions: Chloropsia, ChromatigsCyanopsia, Erythropsia and Xanthopsia
***_acrimation disorders: Dry eye, Lacrimal disordand Lacrimation increased

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after aattiom of the medicinal product is important. It
allows continued monitoring of the benefit/riskdnate of the medicinal product. Healthcare
professionals are asked to report any suspecteztsgleactions via the national reporting system

listed inAppendix V.

4.9 Overdose

In single dose volunteer studies of doses up ton8@Oadverse reactions were similar to those seen a
lower doses, but the incidence rates and sevewities increased. Doses of 200 mg did not result in
increased efficacy but the incidence of adversetimas (headache, flushing, dizziness, dyspepsia,
nasal congestion, altered vision) was increased.

In cases of overdose, standard supportive meashoestd be adopted as required. Renal dialysis is
not expected to accelerate clearance as sildesdiighly bound to plasma proteins and not elimédat
in the urine.

5. PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeutic group: Urologicals; Drugs usedectile dysfunction, ATC Code: G04B EO03.

Mechanism of action

Sildenafil is an oral therapy for erectile dysfuant In the natural setting, i.e. with sexual stiation,
it restores impaired erectile function by incregditood flow to the penis.

The physiological mechanism responsible for ereabiothe penis involves the release of nitric oxide
(NO) in the corpus cavernosum during sexual stitfalaNitric oxide then activates the enzyme
guanylate cyclase, which results in increased $eoktyclic guanosine monophosphate (cGMP),
producing smooth muscle relaxation in the corpugamsum and allowing inflow of blood.

Sildenafil is a potent and selective inhibitor G&MP specific phosphodiesterase type 5 (PDE5) in the
corpus cavernosum, where PDES is responsible fimradation of cGMP. Sildenafil has a peripheral
site of action on erections. Sildenafil has nodirelaxant effect on isolated human corpus
cavernosum but potently enhances the relaxanttedfféd¢O on this tissue. When the NO/cGMP
pathway is activated, as occurs with sexual stitrariainhibition of PDES5 by sildenafil results in
increased corpus cavernosum levels of cGMP. Thexekexual stimulation is required in order for
sildenafil to produce its intended beneficial phacwlogical effects.
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Pharmacodynamic effects

Studiedn vitro have shown that sildenafil is selective for PD&Bich is involved in the erection
process. Its effect is more potent on PDES5 thaatbar known phosphodiesterases. There is a 10-fold
selectivity over PDEG6 which is involved in the pbivansduction pathway in the retina. At maximum
recommended doses, there is an 80-fold selectiviey PDE1, and over 700-fold over PDE2, 3, 4, 7,
8, 9, 10 and 11. In particular, sildenafil has tgetghan 4 000-fold selectivity for PDE5 over PDES3,

the cAMP-specific phosphodiesterase isoform invlivethe control of cardiac contractility.

Clinical efficacy and safety

Two clinical studies were specifically designeassess the time window after dosing during which
sildenafil could produce an erection in responsgetaial stimulation. In a penile plethysmography
(RigiScan) study of fasted patients, the mediam timonset for those who obtained erections of 60%
rigidity (sufficient for sexual intercourse) was 2inutes (range 12-37 minutes) on sildenafil. In a
separate RigiScan study, sildenafil was still ablproduce an erection in response to sexual
stimulation 4-5 hours post-dose.

Sildenafil causes mild and transient decreasebdtpressure which, in the majority of cases, db n
translate into clinical effects. The mean maximuwrardases in supine systolic blood pressure
following 100 mg oral dosing of sildenafil was 8mMnHg. The corresponding change in supine
diastolic blood pressure was 5.5 mmHg. These dsesda blood pressure are consistent with the
vasodilatory effects of sildenafil, probably duanoreased cGMP levels in vascular smooth muscle.
Single oral doses of sildenafil up to 100 mg inltigavolunteers produced no clinically relevant
effects on electrocardiogram (ECG).

In a study of the hemodynamic effects of a singé H00 mg dose of sildenafil in 14 patients with
severe coronary artery disease (CAD) (> 70% steradsat least one coronary artery), the mean
resting systolic and diastolic blood pressuresatesad by 7% and 6% respectively compared to
baseline. Mean pulmonary systolic blood pressucesdesed by 9%. Sildenafil showed no effect on
cardiac output, and did not impair blood flow thgbuhe stenosed coronary arteries.

A double-blind, placebo-controlled exercise stssly evaluated 144 patients with erectile
dysfunction and chronic stable angina who reguleeteived anti-anginal medicinal products (except
nitrates). The results demonstrated no clinicalgvant differences between sildenafil and plaéebo
time to limiting angina.

Mild and transient differences in colour discrintina (blue/green) were detected in some subjects
using the Farnsworth-Munsell 100 hue test at 1 fallowing a 100 mg dose, with no effects evident
after 2 hours post-dose. The postulated mecharmsthis change in colour discrimination is related
to inhibition of PDEG, which is involved in the piotransduction cascade of the retina. Sildena#l ha
no effect on visual acuity or contrast sensitivitya small size placebo-controlled study of paten
with documented early age-related macular degdoer@i=9), sildenafil (single dose, 100 mg)
demonstrated no significant changes in the vigsistconducted (visual acuity, Amsler grid, colour
discrimination simulated traffic light, Humphreyrpeeter and photostress).

There was no effect on sperm motility or morpholadfer single 100 mg oral doses of sildenafil in
healthy volunteers (see section 4.6).

Further information on clinical studies

In clinical studies sildenafil was administerednore than 8 000 patients aged 19-87. The following
patient groups were represented: elderly (19.9%t)epts with hypertension (30.9%), diabetes
mellitus (20.3%), ischaemic heart disease (5.8%)eHipidaemia (19.8%), spinal cord injury (0.6%),
depression (5.2%), transurethral resection of thetpte (3.7%), radical prostatectomy (3.3%). The
following groups were not well represented or edelli from clinical studies: patients with pelvic
surgery, patients post-radiotherapy, patients sétrere renal or hepatic impairment and patients wit
certain cardiovascular conditions (see section 4.3)
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In fixed dose studies, the proportions of patieaporting that treatment improved their erectioesey
62% (25 mg), 74% (50 mg) and 82% (100 mg) comptréb% on placebo. In controlled clinical
studies, the discontinuation rate due to sildeneds low and similar to placebo.

Across all studies, the proportion of patients répg improvement on sildenafil were as follows:
psychogenic erectile dysfunction (84%), mixed eledysfunction (77%), organic erectile
dysfunction (68%), elderly (67%), diabetes melli(t8%), ischaemic heart disease (69%),
hypertension (68%), TURP (61%), radical prostat®gt§43%), spinal cord injury (83%), depression
(75%). The safety and efficacy of sildenafil wasmtained in long-term studies.

Paediatric population

The European Medicines Agency has waived the diodigdéo submit the results of studies with
VIAGRA in all subsets of the paediatric population the treatment of erectile dysfunction (see
section 4.2 for information on paediatric use).

5.2 Pharmacokinetic properties

Absorption

Sildenafil is rapidly absorbed. Maximum observeaispha concentrations are reached within 30 to 120
minutes (median 60 minutes) of oral dosing in tedd state. The mean absolute oral bioavailability
is 41% (range 25-63%). After oral dosing of sild#JC and Gnaxincrease in proportion with dose
within the recommended dose range (25-100 mg).

When film-coated tablets are taken with food, e of absorption of sildenafil is reduced with a
mean delay in..x of 60 minutes and a mean reduction #,0f 29%.

In a clinical study in 36 healthy males 45 yearslder, 50 mg orodispersible tablets administered
without water were observed to be bioequivalerth&50 mg film-coated tablets. In the same study,
the AUC was unchanged but the mean«@as 14% lower when 50 mg orodispersible tabletewe
administered with water compared to 50 mg film-edaablet.

When orodispersible tablets is taken with a highnfaal, the rate of absorption of sildenafil is
reduced, mediannkx is delayed by about 3.4 hours and meag &nd AUC are reduced respectively
by about 59% and 12%, compared to administraticsradispersible tablets under fasting conditions
(see section 4.2).

Distribution

The mean steady state volume of distributiog) f@r sildenafil is 105 L, indicating distributianto

the tissues. After a single oral dose of 100 mg nilekan maximum total plasma concentration of
sildenafil is approximately 440 ng/mL (CV 40%). &nsildenafil (and its major circulating
N-desmethyl metabolite) is 96% bound to plasmagmnst this results in the mean maximum free
plasma concentration for sildenafil of 18 ng/mL ¢(88). Protein binding is independent of total drug
concentrations.

In healthy volunteers receiving sildenafil (100 siggle dose), less than 0.0002% (average 188 ng) of
the administered dose was present in ejaculatei®tes after dosing.

Biotransformation

Sildenafil is cleared predominantly by the CYP3Adia{or route) and CYP2C9 (minor route) hepatic
microsomal isoenzymes. The major circulating mdtebresults from N-demethylation of sildenafil.
This metabolite has a phosphodiesterase selecgiratyle similar to sildenafil and aim vitro potency
for PDES approximately 50% that of the parent dRRigsma concentrations of this metabolite are
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approximately 40% of those seen for sildenafil. N\adesmethyl metabolite is further metabolised,
with a terminal half-life of approximately 4 h.

Elimination

The total body clearance of sildenafil is 41 L/hhnaa resultant terminal phase half-life of 3-5 lfitef
either oral or intravenous administration, sildénafexcreted as metabolites predominantly in the
faeces (approximately 80% of administered oral Ylasd to a lesser extent in the urine
(approximately 13% of administered oral dose).

Pharmacokinetics in special patient groups

Elderly

Healthy, elderly volunteers (65 years or over) Aadduced clearance of sildenafil, resulting in
approximately 90% higher plasma concentrationsldésafil and the active N-desmethyl metabolite
compared to those seen in healthy younger volunt@&-45 years). Due to age-differences in plasma
protein binding, the corresponding increase in &ienafil plasma concentration was approximately
40%.

Renal impairment

In volunteers with mild to moderate renal impairtn@nmeatinine clearance = 30-80 mL/min), the
pharmacokinetics of sildenafil were not altere@mafeceiving a 50 mg single oral dose. The mean
AUC and Giax of the N-desmethyl metabolite increased up to 128%hup to 73% respectively,
compared to age-matched volunteers with no renghirment. However, due to high inter-subject
variability, these differences were not statisticalgnificant. In volunteers with severe renal
impairment (creatinine clearance < 30 mL/min),esildfil clearance was reduced, resulting in mean
increases in AUC andix of 100% and 88% respectively compared to age-radteblunteers with
no renal impairment. In addition, N-desmethyl metdb AUC and G.x values were significantly
increased by 200% and 79% respectively.

Hepatic impairment

In volunteers with mild to moderate hepatic cirid€hild-Pugh A and B) sildenafil clearance was
reduced, resulting in increases in AUC (84%) amek 317%) compared to age-matched volunteers
with no hepatic impairment. The pharmacokineticsilofenafil in patients with severely impaired
hepatic function have not been studied.

5.3 Preclinical safety data

Non-clinical data revealed no special hazard fon&wis based on conventional studies of safety
pharmacology, repeated dose toxicity, genotoxici#&ycinogenic potential, and toxicity to
reproduction and development.

6. PHARMACEUTICAL PARTICULARS
6.1 List of excipients

Microcrystalline cellulose

Silica, hydrophobic colloidal
Croscarmellose sodium

Magnesium stearate

Indigo carmine aluminium lake (E132)
Sucralose

Mannitol

Crospovidone

Polyvinyl acetate

Povidone
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Flavouring contains:
Maltodextrin

Dextrin

Natural flavouring contains:
Maltodextrin

Glycerol (E422)

Propylene glycol (E1520)
Lemon flavouring contains:
Maltodextrin
Alpha-tocopherol (E307)
6.2 Incompatibilities

Not applicable.

6.3 Shelf life

3 years.

6.4 Special precautions for storage

This medicinal product does not require any spedeiaperature storage conditions.
Store in the original package in order to proteatrf moisture.

6.5 Nature and contents of container

Aluminium blisters in cartons of 2, 4, 8 or 12 ospkrsible tablets.
Not all pack sizes may be marketed.

6.6 Special precautions for disposal and other hatdg

No special requirements.

7. MARKETING AUTHORISATION HOLDER
Upjohn EESV

Rivium Westlaan 142

2909 LD Capelle aan den IJssel

Netherlands

8. MARKETING AUTHORISATION NUMBERS

EU/1/98/077/020-023
9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHO RISATION

Date of first authorisation: 14 September 1998
Date of latest renewal: 14 September 2008
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10. DATE OF REVISION OF THE TEXT

Detailed information on this medicinal product \&gable on the website of the European Medicines
Agencyhttp://www.ema.europa.eu.
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1. NAME OF THE MEDICINAL PRODUCT

VIAGRA 50 mg orodispersible films

2. QUALITATIVE AND QUANTITATIVE COMPOSITION
Each orodispersible film contains sildenafil cieragguivalent to 50 mg of sildenafil.

For the full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM
Orodispersible film.

Thin pale red coloured orodispersible film (appmately 24 mm x 32 mm).

4, CLINICAL PARTICULARS
4.1 Therapeutic indications

VIAGRA is indicated in adult men with erectile dysiction, which is the inability to achieve or
maintain a penile erection sufficient for satisfagtsexual performance.

In order for VIAGRA to be effective, sexual stimtidan is required.

4.2 Posology and method of administration

Posology

Usein adults

VIAGRA should be taken as needed approximatelytane before sexual activity. The recommended
dose is 50 mg taken on an empty stomach as corauniitake with food delays absorption and
delays the effect of the orodispersible film (seetion 5.2).

Based on efficacy and tolerability, the dose majnbeeased to 100 mg. The maximum recommended
dose is 100 mg. For patients requiring a dose &s&réo 100 mg, two 50 mg orodispersible films
should be administered sequentially. The maximwuomenended dosing frequency is once per day.

If a dose of 28ng is required, the use of the 25 mg film-coatddietis should be recommended.

Special populations

Elderly
Dose adjustments are not required in elderly peieéne5 years old).

Renal impairment
The dosing recommendations described in ‘Use ittsidapply to patients with mild to moderate
renal impairment (creatinine clearance = 30-80 miibym

Since sildenafil clearance is reduced in patieritis 8evere renal impairment (creatinine clearance

< 30 mL/min) a 25 mg dose should be considerededas efficacy and tolerability the dose may be
increased step-wise to 50 mg up to 100 mg as regess
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Hepatic impairment

Since sildenafil clearance is reduced in patieritis epatic impairment (e.g. cirrhosis) a 25 mgedos
should be considered. Based on efficacy and tdléyalthe dose may be increased step-wise to

50 mg up to 100 mg as necessary.

Paediatric population
VIAGRA is not indicated for individuals below 18 a1 of age.

Use in patients taking other medicinal products

With the exception of ritonavir for which co-adnstration with sildenafil is not advised (see settio
4.4), a starting dose of 25 mg should be consideredtients receiving concomitant treatment with
CYP3A4 inhibitors (see section 4.5).

In order to minimise the potential of developingfural hypotension in patients receiving
alpha-blocker treatment, patients should be stauilon alpha-blocker therapy prior to initiating
sildenafil treatment. In addition, initiation ofdgnafil at a dose of 25 mg should be considereed (s
sections 4.4 and 4.5).

Method of administration

For oral use.

The aluminium pouch should be carefully peeled qjasid not cut open). The orodispersible film
should be taken out with a dry finger, placed anttngue and allowed to disintegrate with or withou
water. During disintegration saliva may be swalldweut without swallowing the film. It should be
taken immediately upon removal from the pouch.

For patients requiring a second 50 mg orodisperdilsh to make a 100 mg dose, the second film
should be taken upon full disintegration of thatfitim.

A significant delay in absorption is expected wheadispersible films are taken with a high fat meal
compared to the fasted state (see section 5i8rdtommended that orodispersible films be taken o
an empty stomach. Orodispersible films can be takénor without water.

4.3 Contraindications
Hypersensitivity to the active substance or to afitye excipients listed in section 6.1.

Consistent with its known effects on the nitricaedcyclic guanosine monophosphate (cGMP)
pathway (see section 5.1), sildenafil was showpotentiate the hypotensive effects of nitrates, itesnd
co-administration with nitric oxide donors (suchaasyl nitrite) or nitrates in any form is therefore
contraindicated.

The co-administration of PDES5 inhibitors, includisigdenafil, with guanylate cyclase stimulators,
such as riociguat, is contraindicated as it magmidlly lead to symptomatic hypotension (see
section 4.5).

Agents for the treatment of erectile dysfunctiowluding sildenafil, should not be used in men for
whom sexual activity is inadvisable (e.g. patiemith severe cardiovascular disorders such as
unstable angina or severe cardiac failure).

VIAGRA is contraindicated in patients who have lo$wision in one eye because of non-arteritic

anterior ischaemic optic neuropathy (NAION), redesd of whether this episode was in connection or
not with previous PDES inhibitor exposure (seeisect.4).
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The safety of sildenafil has not been studied énfthlowing sub-groups of patients and its use is
therefore contraindicated: severe hepatic impaitntgpotension (blood pressure < 90/50 mmHg),
recent history of stroke or myocardial infarctiod&known hereditary degenerative retinal disorders
such agetinitis pigmentosa (a minority of these patients have genetic dissrdéretinal
phosphodiesterases)

4.4  Special warnings and precautions for use

A medical history and physical examination showddiubdertaken to diagnose erectile dysfunction and
determine potential underlying causes, before pheomgical treatment is considered.

Cardiovascular risk factors

Prior to initiating any treatment for erectile dys€tion, physicians should consider the cardiovascu
status of their patients, since there is a degreardiac risk associated with sexual activityd8iafil
has vasodilator properties, resulting in mild aiashsient decreases in blood pressure (see seclipn 5
Prior to prescribing sildenafil, physicians shocédefully consider whether their patients with asrt
underlying conditions could be adversely affectgaich vasodilatory effects, especially in
combination with sexual activity. Patients withrieased susceptibility to vasodilators include those
with left ventricular outflow obstruction (e.g.,réio stenosis, hypertrophic obstructive
cardiomyopathy), or those with the rare syndrommoltiple system atrophy manifesting as severely
impaired autonomic control of blood pressure.

VIAGRA potentiates the hypotensive effect of nés{see section 4.3).

Serious cardiovascular events, including myocaidfakction, unstable angina, sudden cardiac death,
ventricular arrhythmia, cerebrovascular haemorrhagasient ischaemic attack, hypertension and
hypotension have been reported post-marketingmpoeal association with the use of VIAGRA.

Most, but not all, of these patients had pre-exigtiardiovascular risk factors. Many events were
reported to occur during or shortly after sexutdiicourse and a few were reported to occur shortly
after the use of VIAGRA without sexual activity.igtnot possible to determine whether these events
are related directly to these factors or to othetdtrs.

Priapism

Agents for the treatment of erectile dysfunctiowluding sildenafil, should be used with caution in
patients with anatomical deformation of the pesigch as angulation, cavernosal fibrosis or
Peyronie’s disease), or in patients who have camditwhich may predispose them to priapism (such
as sickle cell anaemia, multiple myeloma or leukiagm

Prolonged erections and priapism have been repaitadsildenafil in post-marketing experience. In
the event of an erection that persists longer thhaurs, the patient should seek immediate medical
assistance. If priapism is not treated immediatayile tissue damage and permanent loss of potency
could result.

Concomitant use with other PDES5 inhibitors or otineatments for erectile dysfunction

The safety and efficacy of combinations of silddnaith other PDES5 Inhibitors, or other pulmonary
arterial hypertension (PAH) treatments containiifdesafil (REVATIO), or other treatments for
erectile dysfunction have not been studied. Theeatoe use of such combinations is not
recommended.

Effects on vision

Cases of visual defects have been reported spantsiyan connection with the intake of sildenafida
other PDES inhibitors (see section 4.8). Casesoofarteritic anterior ischaemic optic neuropathy, a
rare condition, have been reported spontaneouslyraan observational study in connection with the
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intake of sildenafil and other PDES5 inhibitors (saetion 4.8). Patients should be advised thaten t
event of any sudden visual defect, they shouldtstkipg VIAGRA and consult a physician immediately
(see section 4.3).

Concomitant use with ritonavir

Co-administration of sildenafil with ritonavir iohadvised (see section 4.5).

Concomitant use with alpha-blockers

Caution is advised when sildenafil is administeiedatients taking an alpha-blocker, as the
co-administration may lead to symptomatic hypotemén a few susceptible individuals (see section
4.5). This is most likely to occur within 4 hourssp sildenafil dosing. In order to minimise the
potential for developing postural hypotension, grais should be hemodynamically stable on
alpha-blocker therapy prior to initiating sildenafeatment. Initiation of sildenafil at a dose2& mg
should be considered (see section 4.2). In addlipibysicians should advise patients what to dbén t
event of postural hypotensive symptoms.

Effect on bleeding

Studies with human platelets indicate that sildépatentiates the antiaggregatory effect of sodium
nitroprussiden vitro. There is no safety information on the adminigtrabf sildenafil to patients with
bleeding disorders or active peptic ulceration.r&fae sildenafil should be administered to these
patients only after careful benefit-risk assessment

Women

VIAGRA is not indicated for use by women.

4.5 Interaction with other medicinal products and aher forms of interaction

Effects of other medicinal products on sildenafil

Invitro studies

Sildenafil metabolism is principally mediated b ttytochrome P450 (CYP) isoforms 3A4 (major
route) and 2C9 (minor route). Therefore, inhibitofshese isoenzymes may reduce sildenafil
clearance and inducers of these isoenzymes mageisesildenafil clearance.

In vivo studies

Population pharmacokinetic analysis of clinicabdstdata indicated a reduction in sildenafil cleasan
when co-administered with CYP3A4 inhibitors (sustkatoconazole, erythromycin, cimetidine).
Although no increased incidence of adverse eveatsabserved in these patients, when sildenafil is
administered concomitantly with CYP3A4 inhibitoasstarting dose of 25 mg should be considered.

Co-administration of the HIV protease inhibitooriawvir, which is dighly potent P450 inhibitor, at
steady state (500 mg twice daily) with sildendfdQ mg single dose) resulted in a 300% (4-fold)
increase in sildenafil £ax and a 1 000% (11-fold) increase in sildenafil plasAUC. At 24 hours, the
plasma levels of sildenafil were still approximgt2D0 ng/mL, compared to approximately 5 ng/mL
when sildenafil was administered alone. This isstsirnt with ritonavir's marked effects on a broad
range of P450 substrates. Sildenafil had no effecitonavir pharmacokinetics. Based on these
pharmacokinetic results co-administration of silf@mwith ritonavir is not advised (see section)4.4
and in any event the maximum dose of sildenafiuhander no circumstances exceed 25 mg within
48 hours.

Co-administration of the HIV protease inhibitor samgvir, a CYP3A4 inhibitor, at steady state
(1 200 mg three times a day) with sildenafil (10§ sigle dose) resulted in a 140% increase in
sildenafil Ghaxand a 210% increase in sildenafil AUC. Sildenaditl no effect on saquinavir
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pharmacokinetics (see section 4.2). Stronger CYHBAibitors such as ketoconazole and
itraconazole would be expected to have greatectstfe

When a single 100 mg dose of sildenafil was adn@res! with erythromycin, a moderate CYP3A4
inhibitor, at steady state (500 mg twice daily 3alays), there was a 182% increase in sildenafil
systemic exposure (AUC). In normal healthy maleuatéers, there was no evidence of an effect of
azithromycin (500 mg daily for 3 days) on the Al tnax, €limination rate constant, or
subsequent half-life of sildenafil or its princig@ifculating metabolite. Cimetidine (800 mg), a
cytochrome P450 inhibitor and non-specific CYP3AHibitor, caused a 56% increase in plasma
sildenafil concentrations when co-administered wittienafil (50 mg) to healthy volunteers.

Grapefruit juice is a weak inhibitor of CYP3A4 guall metabolism and may give rise to modest
increases in plasma levels of sildenafil.

Single doses of antacid (magnesium hydroxide/aliumirhydroxide) did not affect the bioavailability
of sildenafil.

Although specific interaction studies were not agetdd for all medicinal products, population
pharmacokinetic analysis showed no effect of contamhtreatment on sildenafil pharmacokinetics
when grouped as CYP2C9 inhibitors (such as tolbuteymvarfarin, phenytoin), CYP2D6 inhibitors
(such as selective serotonin reuptake inhibitoic/dlic antidepressants), thiazide and related
diuretics, loop and potassium sparing diureticgj@pnsin converting enzyme inhibitors, calcium
channel blockers, beta-adrenoreceptor antagonigtslaocers of CYP450 metabolism (such as
rifampicin, barbiturates). In a study of healthylen@olunteers, co-administration of the endothelin
antagonist, bosentan, (an inducer of CYP3A4 [maddgr&YP2C9 and possibly of CYP2C19) at
steady state (125 mg twice a day) with sildenafitaady state (80 mg three times a day) resutted i
62.6% and 55.4% decrease in sildenafil AUC ang,Cespectively. Therefore, concomitant
administration of strong CYP3A4 inducers, suchifasnpin, is expected to cause greater decreases in
plasma concentrations of sildenafil.

Nicorandil is a hybrid of potassium channel activatnd nitrate. Due to the nitrate component it has
the potential to result in a serious interactiothvgildenafil.

Effects of sildenafil on other medicinal products

In vitro studies

Sildenafil is a weak inhibitor of the cytochromed®4soforms 1A2, 2C9, 2C19, 2D6, 2E1 and 3A4
(ICs0> 150uM). Given sildenafil peak plasma concentrationggbroximately uM after
recommended doses, it is unlikely that VIAGRA vailter the clearance of substrates of these
isoenzymes.

There are no data on the interaction of silderaiidl non-specific phosphodiesterase inhibitors sisch
theophylline or dipyridamole.

In vivo studies

Consistent with its known effects on the nitricaedcGMP pathway (see section 5.1), sildenafil was
shown to potentiate the hypotensive effects oates, and its co-administration with nitric oxide
donors or nitrates in any form is therefore contlaiated (see section 4.3).

Riociguat: Preclinical studies showed additive syst blood pressure lowering effect when PDE5S
inhibitors were combined with riociguat. In clinicdudies, riociguat has been shown to augment the
hypotensive effects of PDES inhibitors. There wagwuidence of favourable clinical effect of the
combination in the population studied. Concomitas# of riociguat with PDES5 inhibitors, including
sildenafil, is contraindicated (see section 4.3).

Concomitant administration of sildenafil to patetaking alpha-blocker therapy may lead to
symptomatic hypotension in a few susceptible irdligis. This is most likely to occur within 4 hours
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post sildenafil dosing (see sections 4.2 and ahree specific drug-drug interaction studies, th
alpha-blocker doxazosin (4 mg and 8 mg) and silflgf2d mg, 50 mg, or 100 mg) were administered
simultaneously to patients with benign prostatipdmplasia (BPH) stabilized on doxazosin therapy. In
these study populations, mean additional reductdissipine blood pressure of 7/7 mmHg,

9/5 mmHg, and 8/4 mmHg, and mean additional redastdf standing blood pressure of 6/6 mmHg,
11/4 mmHg, and 4/5 mmHg, respectively, were obskerWwhen sildenafil and doxazosin were
administered simultaneously to patients stabilzedloxazosin therapy, there were infrequent reports
of patients who experienced symptomatic posturpblgnsion. These reports included dizziness and
light-headedness, but not syncope.

No significant interactions were shown when sild#i§a0 mg) was co-administered with tolbutamide
(250 mg) or warfarin (40 mg), both of which are aletlised by CYP2C?9.

Sildenafil (50 mg) did not potentiate the increasbleeding time caused by acetyl salicylic acid
(150 mg).

Sildenafil (50 mg) did not potentiate the hypoteaseffects of alcohol in healthy volunteers with
mean maximum blood alcohol levels of 80 mg/dL.

Pooling of the following classes of antihyperteesimedicinal products: diuretics, beta-blockers, ACE
inhibitors, angiotensin Il antagonists, antihypesige medicinal products (vasodilator and
centrally-acting), adrenergic neurone blockers;inat channel blockers and alpha-adrenoceptor
blockers, showed no difference in the adverse svanaffile in patients taking sildenafil compared to
placebo treatment. In a specific interaction stwdyere sildenafil (100 mg) was co-administered with
amlodipine in hypertensive patients, there wasdatitianal reduction on supine systolic blood
pressure of 8 mmHg. The corresponding additiordcton in supine diastolic blood pressure was

7 mmHg. These additional blood pressure reduciiere of a similar magnitude to those seen when
sildenafil was administered alone to healthy vatens (see section 5.1).

Sildenafil (100 mg) did not affect the steady sfatarmacokinetics of the HIV protease inhibitors,
saquinavir and ritonavir, both of which are CYP33ubstrates.

In healthy male volunteers, sildenafil at stea@dyes{80 mg three times a day) resulted in a 49.8%
increase in bosentan AUC and a 42% increase imbas&ax (125 mg twice a day).

Addition of a single dose of sildenafil to sacubitalsartan at steady state in patients with
hypertension was associated with a significantgatgr blood pressure reduction compared to
administration of sacubitril/ivalsartan alone. Tliere, caution should be exercised when sildensfil i
initiated in patients treated with sacubitril/vatsa.

4.6 Fertility, pregnancy and lactation

VIAGRA is not indicated for use by women.

There are no adequate and well-controlled studi@sdégnant or breast-feeding women.

No relevant adverse effects were found in repradocitudies in rats and rabbits following oral
administration of sildenafil.

There was no effect on sperm motility or morpholadfer single 100 mg oral doses of sildenafil in
healthy volunteers (see section 5.1).

4.7 Effects on ability to drive and use machines

VIAGRA has a minor influence on the ability to deiand use machines.
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As dizziness and altered vision were reportediimiaal studies with sildenafil, patients should be
aware of how they react to VIAGRA, before drivingaperating machinery.

4.8 Undesirable effects

Summary of the safety profile

The safety profile of VIAGRA is based on 9 570 pats in 74 double-blind placebo-controlled
clinical studies. The most commonly reported adveesictions in clinical studies among sildenafil
treated patients were headache, flushing, dyspapssal congestion, dizziness, nausea, hot flush,
visual disturbance, cyanopsia and vision blurred.

Adverse reactions from post-marketing surveillahase been gathered covering an estimated period
> 10 years. Because not all adverse reactionepoeted to the Marketing Authorisation Holder and
included in the safety database, the frequenciéisesk reactions cannot be reliably determined.

Tabulated list of adverse reactions

In the table below all medically important adversactions, which occurred in clinical studies at an
incidence greater than placebo are listed by systgan class and frequency (very comnmei/10),
common £1/100 to <1/10), uncommor1/1 000 to <1/100), rare={/10 000 to <1/1 000). Within
each frequency grouping, adverse reactions aremtexsin order of decreasing seriousness.

Table 1: Medically important adverse reactions repded at an incidence greater than placebo in
controlled clinical studies and medically importantadverse reactions reported through
post-marketing surveillance

System Organ | Very Common Uncommon Rare

Class common (21100 and (=1/1 000 and (=1/10 000 and <1/1 000)
(21/10) <1/10) <1/100)

Infections and Rhinitis

infestations

Immune system Hypersensitivity

disorders

Nervous system| Headache Dizziness Somnolence, Cerebrovascular accident,

disorders Hypoaesthesia | Transient ischaemic attack,

Seizuré, Seizure
recurrence Syncope

Eye disorders Visual colour | Lacrimation Non-arteritic anterior
distortions**, | disorders***, ischaemic optic neuropathy
Visual Eye pain, (NAION)", Retinal vascular
disturbance, | Photophobia, occlusion, Retinal
Vision blurred | Photopsia, haemorrhage,
Ocular Arteriosclerotic
hyperaemia, retinopathy, Retinal
Visual disorder, Glaucoma, Visual
brightness, field defect, Diplopia,

Conjunctivitis | Visual acuity reduced,
Myopia, Asthenopia,
Vitreous floaters, Iris
disorder, Mydriasis, Halo
vision, Eye oedema, Eye
swelling, Eye disorder,
Conjunctival hyperaem,
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System Organ | Very Common Uncommon Rare
Class common (21100 and (=1/1 000 and (=1/10 000 and <1/1 000)
(21/10) <1/10) <1/100)
Eye irritation, Abnormal
sensation in eye, Eyelid
oedema, Scleral
discoloration
Ear and Vertigo, Deafness
labyrinth Tinnitus
disorders
Cardiac Tachycardia, | Sudden cardiac death
disorders Palpitations Myocardial infarction,
Ventricular arrhythmia
Atrial fibrillation, Unstable
angina
Vascular Flushing, Hot | Hypertension,
disorders flush Hypotension
Respiratory, Nasal Epistaxis, Sinus| Throat tightness, Nasal
thoracic and congestion congestion oedema, Nasal dryness
mediastinal
disorders
Gastrointestinal Nausea, Gastro Hypoaesthesia oral
disorders Dyspepsia oesophagael
reflux disease,
Vomiting,
Abdominal pain
upper, Dry
mouth
Skin and Rash Stevens-Johnson Syndron
subcutaneous (SJS), Toxic Epidermal
tissue disorders Necrolysis (TEN)
Musculoskeletal Myalgia, Pain in
and connective extremity
tissue disorders
Renal and Haematuria
urinary
disorders
Reproductive Penile haemorrhage,
system and Priapism,
breast disorders Haematospermia, Erection
increased
General Chest pain, Irritability

disorders and
administration
site conditions

Fatigue, Feeling
hot
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System Organ | Very Common Uncommon Rare
Class common (=1/100 and (=1/1 000 and (=1/10 000 and <1/1 000)
(21/10) <1/10) <1/100)
Investigations Heart rate
increased

*Reported during post-marketing surveillance only
**\/isual colour distortions: Chloropsia, ChromatigsCyanopsia, Erythropsia and Xanthopsia
***_acrimation disorders: Dry eye, Lacrimal disordend Lacrimation increased

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after ag#tiom of the medicinal product is important. It
allows continued monitoring of the benefit/riskdnate of the medicinal product. Healthcare
professionals are asked to report any suspectestsaiieactions via the national reporting system

listed inAppendix V.

4.9 Overdose

In single dose volunteer studies of doses up ton8§Oadverse reactions were similar to those seen a
lower doses, but the incidence rates and sevevities increased. Doses of 200 mg did not result in
increased efficacy but the incidence of adversetimas (headache, flushing, dizziness, dyspepsia,
nasal congestion, altered vision) was increased.

In cases of overdose, standard supportive meashioesd be adopted as required. Renal dialysis is
not expected to accelerate clearance as sildesdiighly bound to plasma proteins and not elimédat
in the urine.

5. PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeutic group: Urologicals; Drugs usedectile dysfunction, ATC Code: G04B EO03.

Mechanism of action

Sildenafil is an oral therapy for erectile dysfuant In the natural setting, i.e. with sexual stiation,
it restores impaired erectile function by incregditood flow to the penis.

The physiological mechanism responsible for ereabiothe penis involves the release of nitric oxide
(NO) in the corpus cavernosum during sexual stitmaaNitric oxide then activates the enzyme
guanylate cyclase, which results in increased $ewoktyclic guanosine monophosphate (cGMP),
producing smooth muscle relaxation in the corpugamsum and allowing inflow of blood.

Sildenafil is a potent and selective inhibitor G&MP specific phosphodiesterase type 5 (PDE5) in the
corpus cavernosum, where PDES is responsible fgradation of cGMP. Sildenafil has a peripheral
site of action on erections. Sildenafil has nodirelaxant effect on isolated human corpus
cavernosum but potently enhances the relaxanttedfféd¢O on this tissue. When the NO/cGMP
pathway is activated, as occurs with sexual stitrariainhibition of PDES5 by sildenafil results in
increased corpus cavernosum levels of cGMP. Thexekexual stimulation is required in order for
sildenafil to produce its intended beneficial phacaiogical effects.

Pharmacodynamic effects

Studiesn vitro have shown that sildenafil is selective for PD&Bich is involved in the erection
process. Its effect is more potent on PDES5 thaatbar known phosphodiesterases. There is a 10-fold

38



selectivity over PDEG6 which is involved in the pbivansduction pathway in the retina. At maximum
recommended doses, there is an 80-fold selectiviey PDE1, and over 700-fold over PDE2, 3, 4, 7,
8, 9, 10 and 11. In particular, sildenafil has tgetghan 4 000-fold selectivity for PDE5 over PDES3,
the cAMP-specific phosphodiesterase isoform invivethe control of cardiac contractility.

Clinical efficacy and safety

Two clinical studies were specifically designeassess the time window after dosing during which
sildenafil could produce an erection in responsgetaial stimulation. In a penile plethysmography
(RigiScan) study of fasted patients, the mediam timonset for those who obtained erections of 60%
rigidity (sufficient for sexual intercourse) was 2bnutes (range 12-37 minutes) on sildenafil. In a
separate RigiScan study, sildenafil was still ablproduce an erection in response to sexual
stimulation 4-5 hours post-dose.

Sildenafil causes mild and transient decreasebdtpressure which, in the majority of cases, db n
translate into clinical effects. The mean maximwrdases in supine systolic blood pressure
following 100 mg oral dosing of sildenafil was 8mMnHg. The corresponding change in supine
diastolic blood pressure was 5.5 mmHg. These dsesda blood pressure are consistent with the
vasodilatory effects of sildenafil, probably dudrioreased cGMP levels in vascular smooth muscle.
Single oral doses of sildenafil up to 100 mg inltigavolunteers produced no clinically relevant
effects on electrocardiogram (ECG).

In a study of the hemodynamic effects of a singé H00 mg dose of sildenafil in 14 patients with
severe coronary artery disease (CAD) (> 70% steradsat least one coronary artery), the mean
resting systolic and diastolic blood pressuresatead by 7% and 6% respectively compared to
baseline. Mean pulmonary systolic blood pressucesdsed by 9%. Sildenafil showed no effect on
cardiac output, and did not impair blood flow thgbuhe stenosed coronary arteries.

A double-blind, placebo-controlled exercise stteisé evaluated 144 patients with erectile
dysfunction and chronic stable angina who reguleeteived anti-anginal medicinal products (except
nitrates). The results demonstrated no clinicalgvant differences between sildenafil and plagebo
time to limiting angina.

Mild and transient differences in colour discrintina (blue/green) were detected in some subjects
using the Farnsworth-Munsell 100 hue test at 1 fallowing a 100 mg dose, with no effects evident
after 2 hours post-dose. The postulated mecharmisthit change in colour discrimination is related
to inhibition of PDEG, which is involved in the piotransduction cascade of the retina. Sildena#l ha
no effect on visual acuity or contrast sensitivitya small size placebo-controlled study of patien
with documented early age-related macular degdoer@i=9), sildenafil (single dose, 100 mg)
demonstrated no significant changes in the vissistconducted (visual acuity, Amsler grid, colour
discrimination simulated traffic light, Humphreyrpeeter and photostress).

There was no effect on sperm motility or morpholadfgr single 100 mg oral doses of sildenafil in
healthy volunteers (see section 4.6).

Further information on clinical studies

In clinical studies sildenafil was administerednore than 8 000 patients aged 19-87. The following
patient groups were represented: elderly (19.9%)epts with hypertension (30.9%), diabetes
mellitus (20.3%), ischaemic heart disease (5.84)eHipidaemia (19.8%), spinal cord injury (0.6%),
depression (5.2%), transurethral resection of thetpte (3.7%), radical prostatectomy (3.3%). The
following groups were not well represented or edleli from clinical studies: patients with pelvic
surgery, patients post-radiotherapy, patients sétrere renal or hepatic impairment and patients wit
certain cardiovascular conditions (see section 4.3)

In fixed dose studies, the proportions of patieaporting that treatment improved their erectioresev
62% (25 mg), 74% (50 mg) and 82% (100 mg) compréb% on placebo. In controlled clinical
studies, the discontinuation rate due to sildened low and similar to placebo.
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Across all studies, the proportion of patients répg improvement on sildenafil were as follows:
psychogenic erectile dysfunction (84%), mixed eledysfunction (77%), organic erectile
dysfunction (68%), elderly (67%), diabetes melli(68%), ischaemic heart disease (69%),
hypertension (68%), TURP (61%), radical prostaimgt¢43%), spinal cord injury (83%), depression
(75%). The safety and efficacy of sildenafil wasmtained in long-term studies.

Paediatric population

The European Medicines Agency has waived the diidigd@o submit the results of studies with
VIAGRA in all subsets of the paediatric population the treatment of erectile dysfunction (see
section 4.2 for information on paediatric use).

5.2 Pharmacokinetic properties

Absorption

Film-coated tablets

Sildenafil is rapidly absorbed. Maximum observeasphta concentrations are reached within 30 to 120
minutes (median 60 minutes) of oral dosing in tedd state. The mean absolute oral bioavailability
is 41% (range 25-63%). After oral dosing of sild#JC and Gnaxincrease in proportion with dose
within the recommended dose range (25-100 mg).

When film-coated tablets are taken with food, e of absorption of sildenafil is reduced with a
mean delay in..x of 60 minutes and a mean reduction #,0f 29%.

Orodispersiblefilms

In a clinical study in 80 healthy males 20-43 yezirage, sildenafil 50 mg orodispersible films
administered without water were observed to beduinalent to the sildenafil 50 mg film-coated
tablets.

In another study in 40 healthy males 23-54 yeaemyef sildenafil 50 mg orodispersible films
administered with water were observed to be biogdent to the sildenafil 50 mg film-coated tablets.

The effect of food on sildenafil 50 mg orodispelsitims has not been studied, however an effect of
food similar to that seen on sildenafil 50 mg ospdirsible tablets is expected (s@eddispersible
tablets’ below and section 4.2).

Orodispersible tablets

When orodispersible tablets are taken with a hagimfeal, the rate of absorption of sildenafil is
reduced, mediamixis delayed by about 3.4 hours and meag. &nd AUC are reduced respectively
by about 59% and 12%, compared to administraticsradispersible tablets under fasting conditions
(see section 4.2).

Distribution

The mean steady state volume of distributiog) f@r sildenafil is 105 L, indicating distributianto

the tissues. After a single oral dose of 100 mg nilean maximum total plasma concentration of
sildenafil is approximately 440 ng/mL (CV 40%). &nsildenafil (and its major circulating
N-desmethyl metabolite) is 96% bound to plasmagmnst this results in the mean maximum free
plasma concentration for sildenafil of 18 ng/mL ¢88). Protein binding is independent of total drug
concentrations.

In healthy volunteers receiving sildenafil (100 siggle dose), less than 0.0002% (average 188 ng) of
the administered dose was present in ejaculatei®tes after dosing.

Biotransformation
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Sildenafil is cleared predominantly by the CYP3Aa{or route) and CYP2C9 (minor route) hepatic
microsomal isoenzymes. The major circulating mdtabresults from N-demethylation of sildenafil.
This metabolite has a phosphodiesterase selecgiratyle similar to sildenafil and aim vitro potency
for PDES approximately 50% that of the parent diRigsma concentrations of this metabolite are
approximately 40% of those seen for sildenafil. N\adesmethyl metabolite is further metabolised,
with a terminal half-life of approximately 4 h.

Elimination

The total body clearance of sildenafil is 41 L/lihna resultant terminal phase half-life of 3-5 fiteA
either oral or intravenous administration, sildénafexcreted as metabolites predominantly in the
faeces (approximately 80% of administered oral Ylasd to a lesser extent in the urine
(approximately 13% of administered oral dose).

Pharmacokinetics in special patient groups

Elderly

Healthy, elderly volunteers (65 years or over) Aadduced clearance of sildenafil, resulting in
approximately 90% higher plasma concentrationsldésafil and the active N-desmethyl metabolite
compared to those seen in healthy younger volunt{@&-45 years). Due to age-differences in plasma
protein binding, the corresponding increase in &ienafil plasma concentration was approximately
40%.

Renal impairment

In volunteers with mild to moderate renal impairin@meatinine clearance = 30-80 mL/min), the
pharmacokinetics of sildenafil were not altere@mafeceiving a 50 mg single oral dose. The mean
AUC and Giax of the N-desmethyl metabolite increased up to 128%hup to 73% respectively,
compared to age-matched volunteers with no renghirment. However, due to high inter-subject
variability, these differences were not statisticailgnificant. In volunteers with severe renal
impairment (creatinine clearance < 30 mL/min),esildfil clearance was reduced, resulting in mean
increases in AUC andnx of 100% and 88% respectively compared to age-radteblunteers with
no renal impairment. In addition, N-desmethyl metidb AUC and G.x values were significantly
increased by 200% and 79% respectively.

Hepatic impairment

In volunteers with mild to moderate hepatic cirid€hild-Pugh A and B) sildenafil clearance was
reduced, resulting in increases in AUC (84%) anek 317%) compared to age-matched volunteers
with no hepatic impairment. The pharmacokineticsilofenafil in patients with severely impaired
hepatic function have not been studied.

5.3 Preclinical safety data
Non-clinical data revealed no special hazard fon&wis based on conventional studies of safety

pharmacology, repeated dose toxicity, genotoxici#&ycinogenic potential, and toxicity to
reproduction and development.
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6. PHARMACEUTICAL PARTICULARS
6.1 List of excipients
Hydroxypropylcellulose (E463)

Macrogol

Crospovidone (E1202)

Povidone (E1201)

Sucralose (E955)

Macrogol poly(vinyl alcohol) grafted copolymer
Levomenthol

Hypromellose (E464)

Titanium dioxide (E171)

Ferric oxide red (E172)

6.2 Incompatibilities

Not applicable.

6.3 Shelf life

3 years.

6.4 Special precautions for storage

This medicinal product does not require any spet@hge conditions.

6.5 Nature and contents of container

Each orodispersible film is individually packedarheat-sealed polyethylene-lined aluminium pouch
Supplied in cartons containing 2, 4, 8 or 12 posche

Not all pack sizes may be marketed.

6.6 Special precautions for disposal and other hatidg

Any unused medicinal product or waste material khba disposed of in accordance with local
requirements.

7. MARKETING AUTHORISATION HOLDER

Upjohn EESV

Rivium Westlaan 142

2909 LD Capelle aan den IJssel

Netherlands

8. MARKETING AUTHORISATION NUMBERS

EU/1/98/077/026-029

9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHO RISATION

Date of first authorisation: 14 September 1998
Date of latest renewal: 14 September 2008
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10. DATE OF REVISION OF THE TEXT

Detailed information on this medicinal product i@#able on the website of the European Medicines
Agencyhttp://www.ema.europa.eu.
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ANNEX II

. MANUFACTURER(S) RESPONSIBLE FOR BATCH RELEASE

. CONDITIONS OR RESTRICTIONS REGARDING SUPPLY AND USE

. OTHER CONDITIONS AND REQUIREMENTS OF THE MARKETI NG
AUTHORISATION

. CONDITIONS OR RESTRICTIONS WITH REGARD TO THE SA FE AND
EFFECTIVE USE OF THE MEDICINAL PRODUCT
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A. MANUFACTURER(S) RESPONSIBLE FOR BATCH RELEASE

Name and address of the manufacturer(s) resporsibbmtch release

25 mg, 50 mg, 100 mg film-coated tablets and 50 mg orodispersible tablets

Fareva Amboise

Zone Industrielle

29 route des Industries
37530 Pocé-sur-Cisse
France

or

Mylan Hungary Kift.
Mylan utca 1
Koméarom, 2900
Hungary

50 mg orodispersible films

LTS Lohmann Therapie-Systeme AG

Lohmannstrasse 2

Andernach

Rhineland-Palatinate

56626

Germany

The printed package leaflet of the medicinal prodogst state the name and address of the

manufacturer responsible for the release of theewored batch.

B. CONDITIONS OR RESTRICTIONS REGARDING SUPPLY AND USE

Medicinal product subject to medical prescription

C. OTHER CONDITIONS AND REQUIREMENTS OF THE MARKETI NG
AUTHORISATION

. Periodic safety update reports (PSURS)

The requirements for submission of PSURs for theglicinal product are set out in the list of
Union reference dates (EURD list) provided for unélgicle 107¢(7) of Directive 2001/83/EC and
any subsequent updates published on the Europedinings web-portal.

D. CONDITIONS OR RESTRICTIONS WITH REGARD TO THE SA FE AND
EFFECTIVE USE OF THE MEDICINAL PRODUCT

* Risk management plan (RMP)
The marketing authorisation holder (MAH) shall perfi the required pharmacovigilance activities
and interventions detailed in the agreed RMP pteslein Module 1.8.2 of the marketing

authorisation and any agreed subsequent updathe BIVIP.
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An updated RMP should be submitted:
* At the request of the European Medicines Agency;
* Whenever the risk management system is modifigebally as the result of new
information being received that may lead to a $igant change to the benefit/risk profile or

as the result of an important (pharmacovigilancastrminimisation) milestone being
reached.
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ANNEX IlI

LABELLING AND PACKAGE LEAFLET
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A. LABELLING
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PARTICULARS TO APPEAR ON THE OUTER PACKAGING

OUTER CARTON

| 1. NAME OF THE MEDICINAL PRODUCT

VIAGRA 25 mg film-coated tablets
sildenafil

| 2. STATEMENT OF ACTIVE SUBSTANCE(S)

Each tablet contains sildenafil citrate equivaler25 mg of sildenafil.

| 3. LIST OF EXCIPIENTS

Contains lactose.
See package leaflet for further information.

| 4. PHARMACEUTICAL FORM AND CONTENTS

Film-coated tablet

2 film-coated tablets
4 film-coated tablets
8 film-coated tablets
12 film-coated-tablets

| 5. METHOD AND ROUTE(S) OF ADMINISTRATION

Read the package leaflet before use.
For oral use.

6. SPECIAL WARNING THAT THE MEDICINAL PRODUCT MUST
OF THE SIGHT AND REACH OF CHILDREN

BE STORED OUT

Keep out of the sight and reach of children.

| 7. OTHER SPECIAL WARNING(S), IF NECESSARY

| 8. EXPIRY DATE

EXP

| 9. SPECIAL STORAGE CONDITIONS

Do not store above 3.
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Store in the original package in order to proteairf moisture.

10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS
OR WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PROD UCTS, IF
APPROPRIATE

[ 11. NAME AND ADDRESS OF THE MARKETING AUTHORISATION HOLDER

Upjohn EESV

Rivium Westlaan 142

2909 LD Capelle aan den IJssel
Netherlands

[12. MARKETING AUTHORISATION NUMBER(S)

EU/1/98/077/013 (2 film-coated tablets)
EU/1/98/077/002 (4 film-coated tablets)
EU/1/98/077/003 (8 film-coated tablets)
EU/1/98/077/004 (12 film-coated tablets)

| 13. BATCH NUMBER

Batch

| 14. GENERAL CLASSIFICATION FOR SUPPLY

| 15. INSTRUCTIONS ON USE

[ 16. INFORMATION IN BRAILLE

VIAGRA 25 mg film-coated tablets

| 17.  UNIQUE IDENTIFIER — 2D BARCODE

2D barcode carrying the unique identifier included.

| 18. UNIQUE IDENTIFIER — HUMAN READABLE DATA

PC
SN
NN
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MINIMUM PARTICULARS TO APPEAR ON BLISTERS OR STRIPS

BLISTER

| 1. NAME OF THE MEDICINAL PRODUCT

VIAGRA 25 mg tablets
sildenafil

| 2. NAME OF THE MARKETING AUTHORISATION HOLDER

Upjohn

| 3. EXPIRY DATE

EXP

| 4. BATCH NUMBER

Batch

|5. OTHER
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PARTICULARS TO APPEAR ON THE OUTER PACKAGING

OUTER CARTON

| 1. NAME OF THE MEDICINAL PRODUCT

VIAGRA 50 mg film-coated tablets
sildenafil

| 2. STATEMENT OF ACTIVE SUBSTANCE(S)

Each tablet contains sildenafil citrate equivatertO mg of sildenafil.

| 3. LIST OF EXCIPIENTS

Contains lactose.
See package leaflet for further information.

| 4. PHARMACEUTICAL FORM AND CONTENTS

Film-coated tablet

2 film-coated tablets
4 film-coated tablets
8 film-coated tablets
12 film-coated tablets
24 film-coated tablets

| 5. METHOD AND ROUTE(S) OF ADMINISTRATION

Read the package leaflet before use.
For oral use.

6. SPECIAL WARNING THAT THE MEDICINAL PRODUCT MUST
OF THE SIGHT AND REACH OF CHILDREN

BE STORED OUT

Keep out of the sight and reach of children.

| 7. OTHER SPECIAL WARNING(S), IF NECESSARY

| 8. EXPIRY DATE

EXP
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| 9. SPECIAL STORAGE CONDITIONS

Do not store above 3G.
Store in the original package in order to proteatrf moisture.

10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS
OR WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PROD UCTS, IF
APPROPRIATE

[11. NAME AND ADDRESS OF THE MARKETING AUTHORISATION HOLDER

Upjohn EESV

Rivium Westlaan 142

2909 LD Capelle aan den IJssel
Netherlands

| 12.  MARKETING AUTHORISATION NUMBER(S)

EU/1/98/077/014 (2 film-coated tablets)
EU/1/98/077/006 (4 film-coated tablets)
EU/1/98/077/007 (8 film-coated tablets)
EU/1/98/077/008 (12 film-coated tablets)
EU/1/98/077/024 (24 film-coated tablets)

| 13. BATCH NUMBER

Batch

| 14. GENERAL CLASSIFICATION FOR SUPPLY

| 15. INSTRUCTIONS ON USE

| 16. INFORMATION IN BRAILLE

VIAGRA 50 mg film-coated tablets

| 17.  UNIQUE IDENTIFIER — 2D BARCODE

2D barcode carrying the unique identifier included.

| 18. UNIQUE IDENTIFIER — HUMAN READABLE DATA

PC
SN
NN
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PARTICULARS TO APPEAR ON THE OUTER PACKAGING

SECONDARY HEAT SEALED CARD PACKAGING

| 1. NAME OF THE MEDICINAL PRODUCT

VIAGRA 50 mg film-coated tablets
sildenafil

| 2. STATEMENT OF ACTIVE SUBSTANCE(S)

Each tablet contains sildenafil citrate equivatertO mg of sildenafil.

| 3. LIST OF EXCIPIENTS

Contains lactose.
See package leaflet for further information.

| 4. PHARMACEUTICAL FORM AND CONTENTS

Film-coated tablet

2 film-coated tablets
4 film-coated tablets
8 film-coated tablets
12 film-coated tablets

| 5. METHOD AND ROUTE(S) OF ADMINISTRATION

Read the package leaflet before use.
For oral use.

6. SPECIAL WARNING THAT THE MEDICINAL PRODUCT MUST
OF THE SIGHT AND REACH OF CHILDREN

BE STORED OUT

Keep out of the sight and reach of children.

| 7. OTHER SPECIAL WARNING(S), IF NECESSARY

| 8. EXPIRY DATE

EXP
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| 9. SPECIAL STORAGE CONDITIONS

Do not store above 3G.
Store in the original package in order to proteatrf moisture.

10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS
OR WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PROD UCTS, IF
APPROPRIATE

[11. NAME AND ADDRESS OF THE MARKETING AUTHORISATION HOLDER

Upjohn EESV

Rivium Westlaan 142

2909 LD Capelle aan den IJssel
Netherlands

| 12.  MARKETING AUTHORISATION NUMBER(S)

EU/1/98/077/016 (2 film-coated tablets)
EU/1/98/077/017 (4 film-coated tablets)
EU/1/98/077/018 (8 film-coated tablets)
EU/1/98/077/019 (12 film-coated tablets)

| 13. BATCH NUMBER

Batch

| 14. GENERAL CLASSIFICATION FOR SUPPLY

| 15. INSTRUCTIONS ON USE

| 16. INFORMATION IN BRAILLE

VIAGRA 50 mg

| 17.  UNIQUE IDENTIFIER — 2D BARCODE

2D barcode carrying the unique identifier included.

| 18. UNIQUE IDENTIFIER — HUMAN READABLE DATA

PC
SN
NN
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MINIMUM PARTICULARS TO APPEAR ON BLISTERS OR STRIPS

BLISTER

| 1. NAME OF THE MEDICINAL PRODUCT

VIAGRA 50 mg tablets
sildenafil

| 2. NAME OF THE MARKETING AUTHORISATION HOLDER

Upjohn

| 3. EXPIRY DATE

EXP

| 4. BATCH NUMBER

Batch

|5. OTHER

56



PARTICULARS TO APPEAR ON THE OUTER PACKAGING

OUTER CARTON

| 1. NAME OF THE MEDICINAL PRODUCT

VIAGRA 100 mg film-coated tablets
sildenafil

| 2. STATEMENT OF ACTIVE SUBSTANCE(S)

Each tablet contains sildenafil citrate equivaterit00 mg of sildenafil.

| 3. LIST OF EXCIPIENTS

Contains lactose
See package leaflet for further information

| 4. PHARMACEUTICAL FORM AND CONTENTS

Film-coated tablet

2 film-coated tablets
4 film-coated tablets
8 film-coated tablets
12 film-coated tablets
24 film-coated tablets

| 5. METHOD AND ROUTE(S) OF ADMINISTRATION

Read the package leaflet before use.
For oral use.

6. SPECIAL WARNING THAT THE MEDICINAL PRODUCT MUST
OF THE SIGHT AND REACH OF CHILDREN

BE STORED OUT

Keep out of the sight and reach of children.

| 7. OTHER SPECIAL WARNING(S), IF NECESSARY

| 8. EXPIRY DATE

EXP
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| 9. SPECIAL STORAGE CONDITIONS

Do not store above 3G.
Store in the original package in order to proteatrf moisture.

10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS
OR WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PROD UCTS, IF
APPROPRIATE

[11. NAME AND ADDRESS OF THE MARKETING AUTHORISATION HOLDER

Upjohn EESV

Rivium Westlaan 142

2909 LD Capelle aan den IJssel
Netherlands

| 12.  MARKETING AUTHORISATION NUMBER(S)

EU/1/98/077/015 (2 film-coated tablets)
EU/1/98/077/010 (4 film-coated tablets)
EU/1/98/077/011 (8 film-coated tablets)
EU/1/98/077/012 (12 film-coated tablets)
EU/1/98/077/025 (24 film-coated tablets)

| 13. BATCH NUMBER

Batch

| 14. GENERAL CLASSIFICATION FOR SUPPLY

| 15. INSTRUCTIONS ON USE

| 16. INFORMATION IN BRAILLE

VIAGRA 100 mg film-coated tablets

| 17.  UNIQUE IDENTIFIER — 2D BARCODE

2D barcode carrying the unique identifier included.

| 18. UNIQUE IDENTIFIER — HUMAN READABLE DATA

PC
SN
NN
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MINIMUM PARTICULARS TO APPEAR ON BLISTERS OR STRIPS

BLISTER

| 1. NAME OF THE MEDICINAL PRODUCT

VIAGRA 100 mg tablets
sildenafil

| 2. NAME OF THE MARKETING AUTHORISATION HOLDER

Upjohn

| 3. EXPIRY DATE

EXP

| 4. BATCH NUMBER

Batch

|5. OTHER
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PARTICULARS TO APPEAR ON THE OUTER PACKAGING

OUTER CARTON

| 1. NAME OF THE MEDICINAL PRODUCT

VIAGRA 50 mg orodispersible tablets
sildenafil

| 2. STATEMENT OF ACTIVE SUBSTANCE(S)

Each orodispersible tablet contains sildenafib¢grequivalent to 50 mg of sildenafil.

| 3. LIST OF EXCIPIENTS

| 4. PHARMACEUTICAL FORM AND CONTENTS

Orodispersible tablet

2 orodispersible tablets
4 orodispersible tablets
8 orodispersible tablets
12 orodispersible tablets

| 5. METHOD AND ROUTE(S) OF ADMINISTRATION

Dissolve in the mouth.

Recommend tablet be taken on an empty stomach.
Read the package leaflet before use.

Oral use.

6. SPECIAL WARNING THAT THE MEDICINAL PRODUCT MUST BE STORED OUT
OF THE SIGHT AND REACH OF CHILDREN

Keep out of the sight and reach of children.

| 7. OTHER SPECIAL WARNING(S), IF NECESSARY

| 8. EXPIRY DATE

EXP

| 9. SPECIAL STORAGE CONDITIONS

Store in the original package in order to proteatrf moisture.
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10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS
OR WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PROD UCTS, IF
APPROPRIATE

| 11. NAME AND ADDRESS OF THE MARKETING AUTHORISATION HOLDER

Upjohn EESV

Rivium Westlaan 142

2909 LD Capelle aan den 1Jssel
Netherlands

| 12.  MARKETING AUTHORISATION NUMBER(S)

EU/1/98/077/020 (2 orodispersible tablets)
EU/1/98/077/021 (4 orodispersible tablets)
EU/1/98/077/022 (8 orodispersible tablets)
EU/1/98/077/023 (12 orodispersible tablets)

| 13. BATCH NUMBER

Batch

| 14. GENERAL CLASSIFICATION FOR SUPPLY

| 15. INSTRUCTIONS ON USE

| 16. INFORMATION IN BRAILLE

VIAGRA 50 mg orodispersible tablets

| 17.  UNIQUE IDENTIFIER — 2D BARCODE

2D barcode carrying the unique identifier included.

| 18. UNIQUE IDENTIFIER — HUMAN READABLE DATA

PC
SN
NN
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MINIMUM PARTICULARS TO APPEAR ON BLISTERS OR STRIPS

BLISTER

| 1. NAME OF THE MEDICINAL PRODUCT

VIAGRA 50 mg orodispersible tablets
sildenafil

| 2. NAME OF THE MARKETING AUTHORISATION HOLDER

Upjohn

| 3. EXPIRY DATE

EXP

| 4. BATCH NUMBER

Batch

|5. OTHER
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PARTICULARS TO APPEAR ON THE OUTER PACKAGING

OUTER CARTON

| 1. NAME OF THE MEDICINAL PRODUCT

VIAGRA 50 mg orodispersible films
sildenafil

| 2. STATEMENT OF ACTIVE SUBSTANCE(S)

Each orodispersible film contains sildenafil cieragguivalent to 50 mg of sildenafil.

| 3. LIST OF EXCIPIENTS

| 4. PHARMACEUTICAL FORM AND CONTENTS

Orodispersible film

2 orodispersible films
4 orodispersible films
8 orodispersible films
12 orodispersible films

| 5. METHOD AND ROUTE(S) OF ADMINISTRATION

Place on tongue with a dry finger.

Allow to disintegrate in mouth with or without wate
Saliva may be swallowed, but without swallowingril
Take the film on an empty stomach.

Read the package leaflet before use.

Oral use.

6. SPECIAL WARNING THAT THE MEDICINAL PRODUCT MUST
OF THE SIGHT AND REACH OF CHILDREN

BE STORED OUT

Keep out of the sight and reach of children.

| 7. OTHER SPECIAL WARNING(S), IF NECESSARY

| 8. EXPIRY DATE

EXP

| 9. SPECIAL STORAGE CONDITIONS
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10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS
OR WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PROD UCTS, IF
APPROPRIATE

| 11. NAME AND ADDRESS OF THE MARKETING AUTHORISATION HOLDER

Upjohn EESV

Rivium Westlaan 142

2909 LD Capelle aan den 1Jssel
Netherlands

[ 12. MARKETING AUTHORISATION NUMBER(S)

EU/1/98/077/026 (2 orodispersible films)
EU/1/98/077/027 (4 orodispersible films)
EU/1/98/077/028 (8 orodispersible films)
EU/1/98/077/029 (12 orodispersible films)

| 13. BATCH NUMBER

Batch

| 14. GENERAL CLASSIFICATION FOR SUPPLY

| 15. INSTRUCTIONS ON USE

| 16. INFORMATION IN BRAILLE

VIAGRA 50 mg orodispersible films

| 17.  UNIQUE IDENTIFIER — 2D BARCODE

2D barcode carrying the unique identifier included.

| 18. UNIQUE IDENTIFIER — HUMAN READABLE DATA

PC
SN
NN
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MINIMUM PARTICULARS TO APPEAR ON SMALL IMMEDIATE PA  CKAGING UNITS

POUCH

1. NAME OF THE MEDICINAL PRODUCT AND ROUTE(S) OF AD MINISTRATION

VIAGRA 50 mg orodispersible films
sildenafil
Oral use

‘ 2. METHOD OF ADMINISTRATION

| 3. EXPIRY DATE

EXP

4. BATCH NUMBER

Batch

‘ 5. CONTENTS BY WEIGHT, BY VOLUME OR BY UNIT

| 6. OTHER

Peel open. Do not cut open.
Take immediately upon removal from pouch.
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B. PACKAGE LEAFLET

66



Package leaflet: Information for the patient

VIAGRA 25 mg film-coated tablets
sildenafil

Read all of this leaflet carefully before you startaking this medicine because it contains

important information for you.

- Keep this leaflet. You may need to read it again.

- If you have any further questions, ask your dogibgrmacist or nurse.

- This medicine has been prescribed for you onlynBiopass it on to others. It may harm them,
even if their signs of illness are the same assiour

- If you get any side effects, talk to your doctdrapmacist or nurse. This includes any possible
side effects not listed in this leaflet. See sectio

What is in this leaflet

What VIAGRA is and what it is used for

What you need to know before you take VIAGRA
How to take VIAGRA

Possible side effects

How to store VIAGRA

Contents of the pack and other information

ouokrwnNpE

1. What VIAGRA is and what it is used for

VIAGRA contains the active substance sildenafilethbelongs to a group of medicines called
phosphodiesterase type 5 (PDEDS) inhibitors. It wdnk helping to relax the blood vessels in your
penis, allowing blood to flow into your penis whgou get sexually excited. VIAGRA will only help
you to get an erection if you are sexually stimedat

VIAGRA is a treatment for adult men with erectilgstlinction, sometimes known as impotence. This
is when a man cannot get, or keep a hard, ereit peitable for sexual activity.

2. What you need to know before you take VIAGRA

Do not take VIAGRA
- If you are allergic to sildenafil or any of the ethingredients of this medicine (listed in section
6).

- If you are taking medicines called nitrates, asdbrabination may lead to a dangerous fall in
your blood pressure. Tell your doctor if you ardrig any of these medicines which are often
given for relief of angina pectoris (or “chest gairf you are not certain, ask your doctor or
pharmacist.

- If you are using any of the medicines known asmdxkide donors such as amyl nitrite
(“poppers”), as the combination may also lead daagerous fall in your blood pressure.

- If you are taking riociguat. This drug is usedrat pulmonary arterial hypertension (i.e., high
blood pressure in the lungs) and chronic thrombadimpulmonary hypertension (i.e., high
blood pressure in the lungs secondary to bloogXI®DES inhibitors, such as Viagra have
been shown to increase the hypotensive effecti®htedicine. If you are taking riociguat or
are unsure tell your doctor.
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- If you have a severe heart or liver problem.
- If you have recently had a stroke or a heart attack you have low blood pressure.
- If you have certain rare inherited eye diseasesh(asretinitis pigmentosa).

- If you have ever had loss of vision due to nonrférteanterior ischaemic optic neuropathy
(NAION).

Warnings and precautions

Talk to your doctor, pharmacist or nurse beforéngk/IAGRA

- If you have sickle cell anaemia (an abnormalityesf blood cells), leukaemia (cancer of blood
cells), multiple myeloma (cancer of bone marrow).

- If you have a deformity of your penis or PeyroniBisease.

- If you have problems with your heart. Your doctbosld carefully check whether your heart
can take the additional strain of having sex.

- If you currently have a stomach ulcer, or a bleggiroblems (such as haemophilia).

- If you experience sudden decrease or loss of visitop taking VIAGRA and contact your
doctor immediately.

You should not use VIAGRA with any other oral ocddtreatments for erectile dysfunction.

You should not use VIAGRA with treatments for pulmaoy arterial hypertension (PAH) containing
sildenafil or any other PDES5 inhibitors.

You should not take VIAGRA if you do not have eilectlysfunction.
You should not take VIAGRA if you are a woman.

Soecial considerations for patients with kidney or liver problems
You should tell your doctor if you have kidney ek problems. Your doctor may decide on a lower
dose for you.

Children and adolescents
VIAGRA should not be given to individuals under thge of 18.

Other medicines and VIAGRA
Tell your doctor or pharmacist if you are takingyvh recently taken or might take any other
medicines.

VIAGRA tablets may interfere with some medicinespecially those used to treat chest pain. In the
event of a medical emergency, you should tell yimator, pharmacist or nurse that you have taken
VIAGRA and when you did. Do not take VIAGRA withhar medicines unless your doctor tells you
that you can.

You should not take VIAGRA if you are taking medies called nitrates, as the combination of these
medicines may lead to a dangerous fall in your dhjp@ssure. Always tell your doctor, pharmacist or
nurse if you are taking any of these medicinesahabften used for the relief of angina pectais (
“chest pain”).

You should not take VIAGRA if you are using anytlé medicines known as nitric oxide donors such
as amyl nitrite (“poppers”) as the combination natégo lead to a dangerous fall in your blood
pressure.
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Tell your doctor or pharmacist if you are alreaalying riociguat.

If you are taking medicines known as protease itor such as for the treatment of HIV, your
doctor may start you on the lowest dose (25 myJIAGRA.

Some patients who take alpha-blocker therapy ®triatment of high blood pressure or prostate
enlargement may experience dizziness or light-hdraetes, which may be caused by low blood
pressure upon sitting or standing up quickly. Genpatients have experienced these symptoms when
taking VIAGRA with alpha-blockers. This is mostdily to happen within 4 hours after taking
VIAGRA. To reduce the chance that these symptonghttiappen, you should be on a regular daily
dose of your alpha-blocker before you start VIAGRAur doctor may start you on a lower dose

(25 mg) of VIAGRA.

Tell your doctor or pharmacist if you are takingdiognes containing sacubitril/valsartan, used ¢atr
heart failure.

VIAGRA with food and drink and alcohol
VIAGRA can be taken with or without food. Howevgou may find that VIAGRA takes longer to
start working if you take it with a heavy meal.

Drinking alcohol can temporarily impair your abylito get an erection. To get the maximum benefit
from your medicine, you are advised not to drinkessive amounts of alcohol before taking
VIAGRA.

Pregnancy, breast-feeding and fertility
VIAGRA is not indicated for use by women.

Driving and using machines

VIAGRA can cause dizziness and can affect visioou ¥hould be aware of how you react to
VIAGRA before you drive or use machinery.

VIAGRA contains lactose

If you have been told by your doctor that you haméntolerance to some sugars, such as lactose,
contact your doctor before taking VIAGRA.

VIAGRA contains sodium

This medicine contains less than 1 mmol sodiunnig3 per tablet, that is to say essentially
‘sodium-free’.

3. How to take VIAGRA

Always take this medicine exactly as your doctoplaarmacist has told you. Check with your doctor
or pharmacist if you are not sure. The recommeistiting dose is 50 mg.

You should not take VIAGRA morethan once a day.

Do not take VIAGRA film-coated tablets in combimatiwith other sildenafil containing products
including VIAGRA orodispersible tablets or VIAGRAadispersible films.

You should take VIAGRA about one hour before yoanpio have sex. Swallow the tablet whole with
a glass of water.

If you feel that the effect of VIAGRA is too stromg too weak, talk to your doctor or pharmacist.
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VIAGRA will only help you to get an erection if yare sexually stimulated. The amount of time
VIAGRA takes to work varies from person to perdou, it normally takes between half an hour and
one hour. You may find that VIAGRA takes longemtork if you take it with a heavy meal.

If VIAGRA does not help you to get an erectionjfgrour erection does not last long enough for you
to complete sexual intercourse you should tell ydagtor.

If you take more VIAGRA than you should:

You may experience an increase in side effectdlaidseverity. Doses above 100 mg do not increase
the efficacy.

You should not take more tablets than your doctor tells you to.

Contact your doctor if you take more tablets than ghould.

If you have any further questions on the use &f tiedicine, ask your doctor, pharmacist or nurse.

4, Possible side effects

Like all medicines, this medicine can cause sifieces although not everybody gets them. The side
effects reported in association with the use of @RA are usually mild to moderate and of a short
duration.

If you experience any of the following serious sideffects stop taking VIAGRA and seek medical
help immediately:

* An allergic reaction - this occuteicommonly (may affect up to 1 in 100 people)
Symptoms include sudden wheeziness, difficultyrgakhing or dizziness, swelling of the
eyelids, face, lips or throat.

e Chest pains - this occummcommonly
If this occurs during or after intercourse
- Get in a semi-sitting position and try to relax
- Do not use nitratesto treat your chest pain.

* Prolonged and sometimes painful erections - tbesisrarely (may affect up to 1 in 1 000
people)
If you have an erection which lasts for more thdrours, you should contact a doctor
immediately.
e A sudden decrease or loss of vision - this ocranely
e Serious skin reactions - this occuasely
Symptoms may include severe peeling and swellitg@gkin, blistering of the mouth,
genitals and around the eyes, fever.
e Seizures or fits - this occurarely
Other side effects:
Very common (may affect more than 1 in 10 people): headache.
Common (may affect up to 1 in 10 people): nausea, fatimhing, hot flush (symptoms include a

sudden feeling of heat in your upper body), indiges colour tinge to vision, blurred vision, vidua
disturbance, stuffy nose and dizziness.
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Uncommon (may affect up to 1 in 100 people): vomiting, skash, eye irritation, bloodshot eyes /red
eyes, eye pain, seeing flashes of light, visugjhtriess, light sensitivity, watery eyes, pounding
heartbeat, rapid heartbeat, high blood pressureblood pressure, muscle pain, feeling sleepy,
reduced sense of touch, vertigo, ringing in the,edny mouth, blocked or stuffy sinuseglammation

of the lining of the nose (symptoms include runogey sneezing and stuffy nose), upper abdominal
pain, gastro-oesophageal reflux disease (symptoohsde heartburn), presence of blood in urine, pain
in the arms or legs, nosebleed, feeling hot ankhfpéred.

Rare (may affect up to 1 in 1 000 people): faintingoktr, heart attack, irregular heartbeat, temporary
decreased blood flow to parts of the brain, feetthtightening of the throat, numb mouth, bleedatg
the back of the eye, double vision, reduced shagpakvision, abnormal sensation in the eye,
swelling of the eye or eyelid, small particles pots in your vision, seeing halos around lights,
dilation of the pupil of the eye, discolourationtbé white of the eye, penile bleeding, presence of
blood in semen, dry nose, swelling of the insidéhefnose, feeling irritable and sudden decrease or
loss of hearing.

From post-marketing experience cases of unstalgimaia heart condition) and sudden death have
been reported rarely. Of note, most, but not &llhe men who experienced these side effects had
heart problems before taking this medicine. Itaspossible to determine whether these events were
directly related to VIAGRA.

Reporting of side effects

If you get any side effects, talk to you doctopbarmacist or nurse. This includes any possible sid
effects not listed in this leaflet. You can alspae side effects directly via the national repugti
system listed i\ppendix V. By reporting side effects you can help provideenaformation on the
safety of this medicine.

5. How to store VIAGRA

Keep this medicine out of the sight and reach dticim.
Do not store above 3C.

Do not use this medicine after the expiry date Wiigcstated on the carton and blister after EXR Th
expiry date refers to the last day of that month.
Store in the original package in order to proteairf moisture.

Do not throw away any medicines via wastewateroarskhold waste. Ask your pharmacist how to
throw away medicines you no longer use. These mesasuill help protect the environment.

6. Contents of the pack and other information

What VIAGRA contains
- The active substance is sildenafil. Each tabletaing 25 mg of sildenafil (as the citrate salt).
- The other ingredients are:

- Tablet core: microcrystalline cellulose, calciundhggen phosphate (anhydrous),
croscarmellose sodium (see section 2 “VIAGRAtams sodium”),
magnesium stearate

- Film coat: hypromellose, titanium dioxide (E17l8;tose monohydrate (see section 2

“VIAGRA contains lactose”), triacetin, indigacarmine aluminium
lake (E132)

What VIAGRA looks like and contents of the pack

VIAGRA film-coated tablets (tablets) are blue, witliounded-diamond shape. They are marked
“VIAGRA” on one side and “VGR 25" on the other sidghe tablets are provided in blister packs
containing 2, 4, 8 or 12 tablets. Some pack sizag mot be marketed in your country.
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Marketing Authorisation Holder
Upjohn EESV, Rivium Westlaan 142, 2909 LD Cape#a den IJssel, Netherlands.

Manufacturer
Fareva Amboise, Zone Industrielle, 29 route desidtries, 37530 Pocé-sur-Cisse, France or Mylan
Hungary Kft., Mylan utca 1, Komarom 2900, Hungary.

For any information about this medicine, pleasgactthe local representative of the Marketing
Authorisation Holder.

Belgié /Belgique / Belgien Luxembourg/Luxemburg

Viatris Viatris

Tél/Tel: +32 (0)2 658 61 00 Tél/Tel: +32 (0)2 658 61 00
(Belgique/Belgien)

Boarapus Magyarorszag

Maiinan EOO/] Viatris Healthcare Kift.

Ten.: +359 2 44 55 400 Tel.: + 36 1 4 65 2100

Ceska republika Malta

Viatris CZ s.r.o. V.J. Salomone Pharma Limited

Tel: +420 222 004 400 Tel: (+356) 21 220 174

Danmark Nederland

Viatris ApS Mylan Healthcare BV

TIf: +45 28 11 69 32 Tel: +31 (0) 20 426 3300

Deutschland Norge

Viatris Healthcare GmbH Viatris AS

Tel: +49 (0) 800 0700 800 TIf: +47 66 75 33 00

Eesti Osterreich

Viatris OU Viatris Austria GmbH

Tel: +372 6363 052 Tel: +43 1 86390

EALdoa Polska

Viatris Hellas Ltd Viatris Healthcare Sp. z 0.0.,

TnA.: +30 2100 100 002 Tel.: +48 22 546 64 00

Espana Portugal

Viatris Pharmaceuticals, S.L. Viatris Healthcare, Lda.

Tel: +34 900 102 712 Tel: +351 21 412 72 00

France Romania

Viatris Santé BGP Products SRL

Tél: +33 (0)4 37 25 75 00 Tel: +40 372 579 000

Hrvatska Slovenija

Viatris Hrvatska d.o.o. Viatris d.o.o.

Tel: + 385 1 23 50 599 Tel: + 386 1 236 31 80
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Ireland
Viatris Limited
Tel: + 353 1 8711600

island
Icepharma hf.
Simi: +354 540 8000

Italia
Viatris Pharma S.r.l.
Tel: 439 02 612 46921

Kvnpog
GPA Pharmaceuticals Ltd
TnA: +357 22863100

Latvija
Viatris SIA
Tel: +371 676 055 80

Lietuva
Viatris UAB
Tel. +370 52051288

Slovenska republika
Viatris Slovakia s.r.o.
Tel: +421 2 32 199 100

Suomi/Finland
Viatris Oy
Puh/Tel: +358 20 720 9555

Sverige
Viatris AB
Tel: +46 (0)8 630 19 00

United Kingdom (Northern Ireland)
Mylan IRE Healthcare Limited
Tel: + 353 18711600

This leaflet was last revised in.

Other sources of information
Detailed information on this medicine is availabtethe European Medicines Agency web site:
http://www.ema.europa.eu.
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Package leaflet: Information for the patient

VIAGRA 50 mg film-coated tablets
sildenafil

Read all of this leaflet carefully before you startaking this medicine because it contains

important information for you.

- Keep this leaflet. You may need to read it again.

- If you have any further questions, ask your dogibgrmacist or nurse.

- This medicine has been prescribed for you onlynBiopass it on to others. It may harm them,
even if their signs of illness are the same assiour

- If you get any side effects, talk to your doctdrapmacist or nurse. This includes any possible
side effects not listed in this leaflet. See sectio

What is in this leaflet

What VIAGRA is and what it is used for

What you need to know before you take VIAGRA
How to take VIAGRA

Possible side effects

How to store VIAGRA

Contents of the pack and other information

ok wNE

1. What VIAGRA is and what it is used for

VIAGRA contains the active substance sildenafil efibelongs to a group of medicines called
phosphodiesterase type 5 (PDEDS) inhibitors. It wdnk helping to relax the blood vessels in your
penis, allowing blood to flow into your penis whgpu get sexually excited. VIAGRA will only help
you to get an erection if you are sexually stimedat

VIAGRA is a treatment for adult men with erectilgstlinction, sometimes known as impotence. This
is when a man cannot get, or keep a hard, ereit peitable for sexual activity.

2. What you need to know before you take VIAGRA

Do not take VIAGRA
- If you are allergic to sildenafil or any of the ethingredients of this medicine (listed in section
6).

- If you are taking medicines called nitrates, asdbrabination may lead to a dangerous fall in
your blood pressure. Tell your doctor if you ardrig any of these medicines which are often
given for relief of angina pectoris (or “chest pgairf you are not certain, ask your doctor or
pharmacist.

- If you are using any of the medicines known asmixide donors such as amyl nitrite
(“poppers”), as the combination may also lead daagerous fall in your blood pressure.

- If you are taking riociguat. This drug is usedrat pulmonary arterial hypertension (i.e., high
blood pressure in the lungs) and chronic thrombadimpulmonary hypertension (i.e., high
blood pressure in the lungs secondary to bloogXI®DES inhibitors, such as Viagra have
been shown to increase the hypotensive effecti®htedicine. If you are taking riociguat or
are unsure tell your doctor.

- If you have a severe heart or liver problem.

- If you have recently had a stroke or a heart atack you have low blood pressure.
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- If you have certain rare inherited eye diseasesh(asretinitis pigmentosa).

- If you have ever had loss of vision due to nonrditeanterior ischaemic optic neuropathy
(NAION).

Warnings and precautions
Talk to your doctor, pharmacist or nurse beforéngik/IAGRA
- If you have sickle cell anaemia (an abnormalityeaf blood cells), leukaemia (cancer of blood
cells), multiple myeloma (cancer of bone marrow).

If you have a deformity of your penis or PeyroniBisease.

If you have problems with your heart. Your doctbosld carefully check whether your heart
can take the additional strain of having sex.

- If you currently have a stomach ulcer, or a bleggiroblems (such as haemophilia).

If you experience sudden decrease or loss of visitop taking VIAGRA and contact your
doctor immediately.

You should not use VIAGRA with any other oral ocddtreatments for erectile dysfunction.

You should not use VIAGRA with treatments for pulmaoy arterial hypertension (PAH) containing
sildenafil or any other PDES5 inhibitors.

You should not take VIAGRA if you do not have eilectlysfunction.
You should not take VIAGRA if you are a woman.

Special considerationsfor patientswith kidney or liver problems
You should tell your doctor if you have kidney ek problems. Your doctor may decide on a lower
dose for you.

Children and adolescents
VIAGRA should not be given to individuals under tge of 18.

Other medicines and VIAGRA
Tell your doctor or pharmacist if you are takingyh recently taken or might take any other
medicines.

VIAGRA tablets may interfere with some medicinespecially those used to treat chest pain. In the
event of a medical emergency, you should tell yimator, pharmacist or nurse that you have taken
VIAGRA and when you did. Do not take VIAGRA withhar medicines unless your doctor tells you
that you can.

You should not take VIAGRA if you are taking medies called nitrates, as the combination of these
medicines may lead to a dangerous fall in your dhjp@ssure. Always tell your doctor, pharmacist or
nurse if you are taking any of these medicinesahabften used for the relief of angina pectais (
“chest pain”).

You should not take VIAGRA if you are using anytlé medicines known as nitric oxide donors such
as amyl nitrite (“poppers”) as the combination natégo lead to a dangerous fall in your blood
pressure.

Tell your doctor or pharmacist if you are alreaalying riociguat.
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If you are taking medicines known as protease itdriky such as for the treatment of HIV, your
doctor may start you on the lowest dose (25 myJIAGRA.

Some patients who take alpha-blocker therapy ®tratment of high blood pressure or prostate
enlargement may experience dizziness or light-hdraakes, which may be caused by low blood
pressure upon sitting or standing up quickly. Genpatients have experienced these symptoms when
taking VIAGRA with alpha-blockers. This is mostédily to happen within 4 hours after taking
VIAGRA. In order to reduce the chance that thesempms might happen, you should be on a
regular daily dose of your alpha-blocker before gtaut VIAGRA. Your doctor may start you on a
lower dose (25 mg) of VIAGRA.

Tell your doctor or pharmacist if you are takingdizines containing sacubitril/valsartan, used ¢atr
heart failure.

VIAGRA with food and drink and alcohol
VIAGRA can be taken with or without food. Howevgou may find that VIAGRA takes longer to
start working if you take it with a heavy meal.

Drinking alcohol can temporarily impair your abjlito get an erection. To get the maximum benefit
from your medicine, you are advised not to drinkessive amounts of alcohol before taking
VIAGRA.

Pregnancy, breast-feeding and fertility
VIAGRA is not indicated for use by women.

Driving and using machines

VIAGRA can cause dizziness and can affect visioou ¥hould be aware of how you react to
VIAGRA before you drive or use machinery.

VIAGRA contains lactose

If you have been told by your doctor that you hamentolerance to some sugars, such as lactose,
contact your doctor before taking VIAGRA.

VIAGRA contains sodium

This medicine contains less than 1 mmol sodiunnig3 per tablet that is to say essentially
‘sodium-free’.

3. How to take VIAGRA

Always take this medicine exactly as your doctoplearmacist has told you. Check with your doctor
or pharmacist if you are not sure. The recommemstiting dose is 50 mg.

You should not take VIAGRA morethan once a day.

Do not take VIAGRA film-coated tablets in combirmatiwith other sildenafil containing products
including VIAGRA orodispersible tablets or VIAGRAadispersible films.

You should take VIAGRA about one hour before yaanpio have sex. Swallow the tablet whole with
a glass of water.

If you feel that the effect of VIAGRA is too stromg too weak, talk to your doctor or pharmacist.
VIAGRA will only help you to get an erection if yare sexually stimulated. The amount of time

VIAGRA takes to work varies from person to perdout, it normally takes between half an hour and
one hour. You may find that VIAGRA takes longemtork if you take it with a heavy meal.
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If VIAGRA does not help you to get an erectionjfgrour erection does not last long enough for you
to complete sexual intercourse you should tell ydagtor.

If you take more VIAGRA than you should:
You may experience an increase in side effectdlaidseverity. Doses above 100 mg do not increase
the efficacy.

You should not take more tablets than your doctor tells you to.
Contact your doctor if you take more tablets than ghould.

If you have any further questions on the use & tiiedicine, ask your doctor, pharmacist or nurse.

4, Possible side effects

Like all medicines, this medicine can cause sifieces although not everybody gets them. The side
effects reported in association with the use of @RA are usually mild to moderate and of a short
duration.

If you experience any of the following serious sideffects stop taking VIAGRA and seek medical
help immediately:

< An allergic reaction - this occutsicommonly (may affect up to 1 in 100 people)
Symptoms include sudden wheeziness, difficultyrgakhing or dizziness, swelling of the
eyelids, face, lips or throat.

e Chest pains - this occummcommonly
If this occurs during or after intercourse
- Get in a semi-sitting position and try to relax
- Do not use nitratesto treat your chest pain.

« Prolonged and sometimes painful erections - thisi@earely (may affect up to 1 in 1 000
people)
If you have an erection which lasts for more thdrodrs, you should contact a doctor
immediately.

¢ A sudden decrease or loss of vision - this ocranely

e Serious skin reactions - this occuasely
Symptoms may include severe peeling and swellintg@gkin, blistering of the mouth,
genitals and around the eyes, fever.

e Seizures or fits - this occurarely
Other side effects:
Very common (may affect more than 1 in 10 people): headache.

Common (may affect up to 1 in 10 people): nausea, fatimhing, hot flush (symptoms include a
sudden feeling of heat in your upper body), indiges colour tinge to vision, blurred vision, vidua
disturbance, stuffy nose and dizziness.

Uncommon(may affect up to 1 in 100 people): vomiting, skash, eye irritation, bloodshot eyes /red
eyes, eye pain, seeing flashes of light, visugjhtriess, light sensitivity, watery eyes, pounding
heartbeat, rapid heartbeat, high blood pressureblood pressure, muscle pain, feeling sleepy,
reduced sense of touch, vertigo, ringing in the,edny mouth, blocked or stuffy sinuseglammation
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of the lining of the nose (symptoms include runogey sneezing and stuffy nose), upper abdominal
pain, gastro-oesophageal reflux disease (symptoohsde heartburn), presence of blood in urine, pain
in the arms or legs, nosebleed, feeling hot ankhfpéred.

Rare (may affect up to 1 in 1 000 people): faintingoktr, heart attack, irregular heartbeat, temporary
decreased blood flow to parts of the brain, feetihtightening of the throat, numb mouth, bleeding
the back of the eye, double vision, reduced shapakvision, abnormal sensation in the eye,
swelling of the eye or eyelid, small particles pots in your vision, seeing halos around lights,
dilation of the pupil of the eye, discolourationtbé white of the eye, penile bleeding, presence of
blood in semen,dry nose, swelling of the insidéhefnose, feeling irritable and sudden decrease or
loss of hearing.

From post-marketing experience cases of unstalgimaia heart condition) and sudden death have
been reported rarely. Of note, most, but not &llhe men who experienced these side effects had
heart problems before taking this medicine. Itaspossible to determine whether these events were
directly related to VIAGRA.

Reporting of side effects

If you get any side effects, talk to you doctoraphacist or nurse. This includes any possible side
effects not listed in this leaflet. You can alspa# side effects directly via the national repugti
system listed iM\ppendix V. By reporting side effects you can help provideeriaformation on the
safety of this medicine.

5. How to store VIAGRA

Keep this medicine out of the sight and reach dticim.
Do not store above 3C.

Do not use this medicine after the expiry date Wigcstated on the carton and blister after EXRe Th
expiry date refers to the last day of that month.
Store in the original package in order to proteairf moisture.

Do not throw away any medicines via wastewateroarskhold waste. Ask your pharmacist how to
throw away medicines you no longer use. These mesasuill help protect the environment.

6. Contents of the pack and other information

What VIAGRA contains
- The active substance is sildenafil. Each tabletaina 50 mg of sildenafil (as the citrate salt).
- The other ingredients are:

- Tablet core: microcrystalline cellulose, calciundiggen phosphate (anhydrous),
croscarmellose sodium (see section 2 “VIAGRAtaoms sodium”),
magnesium stearate

- Film coat: hypromellose, titanium dioxide (E17lAGtose monohydrate (see section 2

“VIAGRA contains lactose”), triacetin, indigo ecaime aluminium
lake (E132)

What VIAGRA looks like and contents of the pack

VIAGRA film-coated tablets (tablets) are blue, witliounded-diamond shape. They are marked
“VIAGRA” on one side and “VGR 50” on the other sidghe tablets are provided in blister packs
containing 2, 4, 8, 12 or 24 tablets in a cartonayd packaging. Some pack sizes may not be
marketed in your country.

Marketing Authorisation Holder
Upjohn EESV, Rivium Westlaan 142, 2909 LD Cape#a den IJssel, Netherlands.
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Manufacturer

Fareva Amboise, Zone Industrielle, 29 route desisiries, 37530 Pocé-sur-Cisse, France or Mylan
Hungary Kft., Mylan utca 1, Komarom 2900, Hungary.

For any information about this medicine, pleasgactthe local representative of the Marketing

Authorisation Holder.

Belgié /Belgique / Belgien
Viatris
Tél/Tel: +32 (0)2 658 61 00

Bbarapus
Maiinan EOO/]
Ten.: +359 2 44 55 400

Ceska republika
Viatris CZ s.r.o.
Tel: +420 222 004 400

Danmark
Viatris ApS
TIf: +45 28 11 69 32

Deutschland
Viatris Healthcare GmbH
Tel: +49 (0) 800 0700 800

Eesti
Viatris OU
Tel: +372 6363 052

EAMada
Viatris Hellas Ltd
TnA.: +30 2100 100 002

Espana

Tel: +34 900 102 712
France

Viatris Santé

Tél: +33 (0)4 37 25 75 00
Hrvatska

Viatris Hrvatska d.o.o.
Tel: + 3851 23 50 599

Viatris Pharmaceuticals, S.L.

Luxembourg/Luxemburg
Viatris

Tél/Tel: +32 (0)2 658 61 00
(Belgique/Belgien)

Magyarorszag
Viatris Healthcare Kft.
Tel.: + 36 14 65 2100

Malta
V.J. Salomone Pharma Limited
Tel: (+356) 21 220 174

Nederland
Mylan Healthcare BV
Tel: +31 (0) 20 426 3300

Norge
Viatris AS
TIf: +47 66 75 33 00

Osterreich
Viatris Austria GmbH
Tel: +43 1 86390

Polska
Viatris Healthcare Sp. z 0.0.,
Tel.: +48 22 546 64 00

Portugal
Viatris Healthcare, Lda.
Tel: 4351 21 412 72 00

Romaénia
BGP Products SRL
Tel: +40 372 579 000

Slovenija
Viatris d.o.o.
Tel: + 386 1 236 31 80
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Ireland
Viatris Limited
Tel: + 353 1 8711600

island
Icepharma hf.
Simi: +354 540 8000

Italia
Viatris Pharma S.r.l.
Tel: 439 02 612 46921

Kvnpog
GPA Pharmaceuticals Ltd
TnA: +357 22863100

Latvija
Viatris SIA
Tel: +371 676 055 80

Lietuva
Viatris UAB
Tel. +370 52051288

Slovenska republika
Viatris Slovakia s.r.o.
Tel: +421 2 32 199 100

Suomi/Finland
Viatris Oy
Puh/Tel: +358 20 720 9555

Sverige
Viatris AB
Tel: +46 (0)8 630 19 00

United Kingdom (Northern Ireland)
Mylan IRE Healthcare Limited
Tel: + 353 18711600

This leaflet was last revised in.

Other sources of information
Detailed information on this medicine is availabtethe European Medicines Agency web site:
http://www.ema.europa.eu.
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Package leaflet: Information for the patient

VIAGRA 100 mg film-coated tablets
sildenafil

Read all of this leaflet carefully before you startaking this medicine because it contains

important information for you.

- Keep this leaflet. You may need to read it again.

- If you have any further questions, ask your dogibgrmacist or nurse.

- This medicine has been prescribed for you onlynBiopass it on to others. It may harm them,
even if their signs of illness are the same assiour

- If you get any side effects, talk to your doctdrapmacist or nurse. This includes any possible
side effects not listed in this leaflet. See sectio

What is in this leaflet

What VIAGRA is and what it is used for

What you need to know before you take VIAGRA
How to take VIAGRA

Possible side effects

How to store VIAGRA

Contents of the pack and other information

ok wNE

1. What VIAGRA is and what it is used for

VIAGRA contains the active substance sildenafil efibelongs to a group of medicines called
phosphodiesterase type 5 (PDEDS) inhibitors. It wdnk helping to relax the blood vessels in your
penis, allowing blood to flow into your penis whgpu get sexually excited. VIAGRA will only help
you to get an erection if you are sexually stimedat

VIAGRA is a treatment for adult men with erectilgsflinction, sometimes known as impotence. This
is when a man cannot get, or keep a hard, ereit peitable for sexual activity.

2. What you need to know before you take VIAGRA

Do not take VIAGRA
- If you are allergic to sildenafil or any of the ethingredients of this medicine (listed in section
6).

- If you are taking medicines called nitrates, asdbrabination may lead to a dangerous fall in
your blood pressure. Tell your doctor if you ardrig any of these medicines which are often
given for relief of angina pectoris (or “chest paurf you are not certain, ask your doctor or
pharmacist.

- If you are using any of the medicines known asmixide donors such as amyl nitrite
(“poppers”), as the combination may also lead damagerous fall in your blood pressure.

- If you are taking riociguat. This drug is usedrat pulmonary arterial hypertension (i.e., high
blood pressure in the lungs) and chronic thrombagdimpulmonary hypertension (i.e., high
blood pressure in the lungs secondary to bloogXI®DES inhibitors, such as Viagra have
been shown to increase the hypotensive effectiohtedicine. If you are taking riociguat or
are unsure tell your doctor.

- If you have a severe heart or liver problem.
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- If you have recently had a stroke or a heart attack you have low blood pressure.
- If you have certain rare inherited eye diseasesh(asretinitis pigmentosa).

- If you have ever had loss of vision due to nonféiteanterior ischaemic optic neuropathy
(NAION).

Warnings and precautions
Talk to your doctor, pharmacist or nurse beforénigik/IAGRA
- If you have sickle cell anaemia (an abnormalityesf blood cells), leukaemia (cancer of blood
cells), multiple myeloma (cancer of bone marrow).

If you have a deformity of your penis or PeyroniBisease.

If you have problems with your heart. Your doctbosld carefully check whether your heart
can take the additional strain of having sex.

If you currently have a stomach ulcer, or a bleggiroblems (such as haemophilia).

If you experience sudden decrease or loss of vistop taking VIAGRA and contact your
doctor immediately.

You should not use VIAGRA with any other oral océdbtreatments for erectile dysfunction.

You should not use VIAGRA with treatments for pulmaoy arterial hypertension (PAH) containing
sildenafil or any other PDES5 inhibitors.

You should not take VIAGRA if you do not have erectlysfunction.
You should not take VIAGRA if you are a woman.

Special considerationsfor patientswith kidney or liver problems
You should tell your doctor if you have kidney ek problems. Your doctor may decide on a lower
dose for you.

Children and adolescents
VIAGRA should not be given to individuals under tge of 18.

Other medicines and VIAGRA
Tell your doctor or pharmacist if you are takingyh recently taken or might take any other
medicines.

VIAGRA tablets may interfere with some medicinespecially those used to treat chest pain. In the
event of a medical emergency, you should tell yimator, pharmacist or nurse that you have taken
VIAGRA and when you did. Do not take VIAGRA withhar medicines unless your doctor tells you
that you can.

You should not take VIAGRA if you are taking medies called nitrates, as the combination of these
medicines may lead to a dangerous fall in your dhljp@ssure. Always tell your doctor, pharmacist or
nurse if you are taking any of these medicinesdhaften used for the relief of angina pectaris (
“chest pain”).

You should not take VIAGRA if you are using anytlé medicines known as nitric oxide donors such
as amyl nitrite (“poppers”) as the combination natégo lead to a dangerous fall in your blood
pressure.

Tell your doctor or pharmacist if you are alreaalying riociguat.
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If you are taking medicines known as protease itdriky such as for the treatment of HIV, your
doctor may start you on the lowest dose (25 myJIAGRA.

Some patients who take alpha-blocker therapy ®tratment of high blood pressure or prostate
enlargement may experience dizziness or light-hdraakes, which may be caused by low blood
pressure upon sitting or standing up quickly. Genpatients have experienced these symptoms when
taking VIAGRA with alpha-blockers. This is mostédily to happen within 4 hours after taking
VIAGRA. To reduce the chance that these symptonghtitiappen, you should be on a regular daily
dose of your alpha-blocker before you start VIAGRAuUr doctor may start you on a lower dose

(25 mg) of VIAGRA.

Tell your doctor or pharmacist if you are takingdizines containing sacubitril/valsartan, used ¢atr
heart failure.

VIAGRA with food and drink and alcohol
VIAGRA can be taken with or without food. Howevgou may find that VIAGRA takes longer to
start working if you take it with a heavy meal.

Drinking alcohol can temporarily impair your abjlito get an erection. To get the maximum benefit
from your medicine, you are advised not to drinkessive amounts of alcohol before taking
VIAGRA.

Pregnancy, breast-feeding and fertility
VIAGRA is not indicated for use by women.

Driving and using machines

VIAGRA can cause dizziness and can affect visioou ¥hould be aware of how you react to
VIAGRA before you drive or use machinery.

VIAGRA contains lactose

If you have been told by your doctor that you hamentolerance to some sugars, such as lactose,
contact your doctor before taking VIAGRA.

VIAGRA contains sodium

This medicine contains less than 1 mmol sodiunnig3 per tablet that is to say essentially
‘sodium-free’.

3. How to take VIAGRA

Always take this medicine exactly as your doctoplearmacist has told you. Check with your doctor
or pharmacist if you are not sure. The recommestiting dose is 50 mg.

You should not take VIAGRA morethan once a day.

Do not take VIAGRA film-coated tablets in combirmatiwith other sildenafil containing products
including VIAGRA orodispersible tablets or VIAGRAadispersible films.

You should take VIAGRA about one hour before yaanpio have sex. Swallow the tablet whole with
a glass of water.

If you feel that the effect of VIAGRA is too stromg too weak, talk to your doctor or pharmacist.
VIAGRA will only help you to get an erection if yare sexually stimulated. The amount of time

VIAGRA takes to work varies from person to perdout, it normally takes between half an hour and
one hour. You may find that VIAGRA takes longemtork if you take it with a heavy meal.
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If VIAGRA does not help you to get an erectionjfgrour erection does not last long enough for you
to complete sexual intercourse you should tell ydagtor.

If you take more VIAGRA than you should:
You may experience an increase in side effectdlaidseverity. Doses above 100 mg do not increase
the efficacy.

You should not take more tablets than your doctor tells you to.
Contact your doctor if you take more tablets than ghould.

If you have any further questions on the use & tiiedicine, ask your doctor, pharmacist or nurse.

4, Possible side effects

Like all medicines, this medicine can cause sifieces although not everybody gets them. The side
effects reported in association with the use of @RA are usually mild to moderate and of a short
duration.

If you experience any of the following serious sideffects stop taking VIAGRA and seek medical
help immediately:

< An allergic reaction - this occutsicommonly (may affect up to 1 in 100 people)
Symptoms include sudden wheeziness, difficultyrgakhing or dizziness, swelling of the
eyelids, face, lips or throat.

e Chest pains - this occummcommonly
If this occurs during or after intercourse
- Get in a semi-sitting position and try to relax
- Do not use nitratesto treat your chest pain.

« Prolonged and sometimes painful erections - tbésisrarely (may affect up to 1 in 1 000
peoplg
If you have an erection which lasts for more thdrours, you should contact a doctor
immediately.

* A sudden decrease or loss of vision - this ocranedy

e Serious skin reactions - this occuasely
Symptoms may include severe peeling and swellirigeoskin, blistering of the mouth,
genitals and around the eyes, fever.

e Seizures or fits - this occurarely
Other side effects:
Very common (may affect more than 1 in 10 people): headache.

Common (may affect up to 1 in 10 people): nausea, fatishing, hot flush (symptoms include a
sudden feeling of heat in your upper body), indiges colour tinge to vision, blurred vision, vidua
disturbance, stuffy nose and dizziness.

Uncommon (may affect up to 1 in 100 people): vomiting, skash, eye irritation, bloodshot eyes /red
eyes, eye pain, seeing flashes of light, visugjhtriess, light sensitivity, watery eyes, pounding
heartbeat, rapid heartbeat, high blood pressureblood pressure, muscle pain, feeling sleepy,
reduced sense of touch, vertigo, ringing in the,edny mouth, blocked or stuffy sinuseglammation
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of the lining of the nose (symptoms include runogey sneezing and stuffy nose), upper abdominal
pain, gastro-oesophageal reflux disease (symptoohsde heartburn), presence of blood in urine, pain
in the arms or legs, nosebleed, feeling hot ankhfpéred.

Rare (may affect up to 1 in 1 000 people): faintingpke, heart attack, irregular heartbeat, temporary
decreased blood flow to parts of the brain, feetihtightening of the throat, numb mouth, bleeding
the back of the eye, double vision, reduced shapaokvision, abnormal sensation in the eye,
swelling of the eye or eyelid, small particles pots in your vision, seeing halos around lights,
dilation of the pupil of the eye, discolourationtbé white of the eye, penile bleeding, presence of
blood in semen, dry nose, swelling of the insidéhefnose, feeling irritable and sudden decrease or
loss of hearing.

From post-marketing experience cases of unstalgimaia heart condition) and sudden death have
been reported rarely. Of note, most, but not &llhe men who experienced these side effects had
heart problems before taking this medicine. Itaspossible to determine whether these events were
directly related to VIAGRA.

Reporting of side effects

If you get any side effects, talk to you doctoraphacist or nurse. This includes any possible side
effects not listed in this leaflet. You can alspa# side effects directly via the national repugti
system listed iM\ppendix V. By reporting side effects you can help provideeriaformation on the
safety of this medicine.

5. How to store VIAGRA

Keep this medicine out of the sight and reach dticin.
Do not store above 3C.

Do not use this medicine after the expiry date Wigcstated on the carton and blister after EXRe Th
expiry date refers to the last day of that month.
Store in the original package in order to proteairf moisture.

Do not throw away any medicines via wastewateroarskhold waste. Ask your pharmacist how to
throw away medicines you no longer use. These mesasuill help protect the environment.

6. Contents of the pack and other information

What VIAGRA contains
- The active substance is sildenafil. Each tabletaina 100 mg of sildenafil (as the citrate salt).
- The other ingredients are:

- Tablet core: microcrystalline cellulose, calciundiggen phosphate (anhydrous),
croscarmellose sodium (see section 2 “VIAGRAtaoms sodium”),
magnesium stearate

- Film coat: hypromellose, titanium dioxide (E17lAGtose monohydrate (see section 2

“VIAGRA contains lactose”), triacetin, indigo ecaime aluminium
lake (E132)

What VIAGRA looks like and contents of the pack

VIAGRA film-coated tablets (tablets) are blue, witliounded-diamond shape. They are marked
“VIAGRA” on one side and “VGR 100" on the other sidr'he tablets are provided in blister packs
containing 2, 4, 8, 12 or 24 tablets. Some padissimay not be marketed in your country.

Marketing Authorisation Holder
Upjohn EESV, Rivium Westlaan 142, 2909 LD Cape#la den IJssel, Netherlands.
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Manufacturer

Fareva Amboise, Zone Industrielle, 29 route desidtries, 37530 Pocé-sur-Cisse, France or Mylan

Hungary Kft., Mylan utca 1, Komarom 2900, Hungary.

For any information about this medicine, pleasgactthe local representative of the Marketing

Authorisation Holder.

Belgié /Belgique / Belgien
Viatris
Tél/Tel: +32 (0)2 658 61 00

Bbarapus
Maiinan EOO/]
Ten.: +359 2 44 55 400

Ceska republika
Viatris CZ s.r.o.
Tel: +420 222 004 400

Danmark
Viatris ApS
TIf: +45 28 11 69 32

Deutschland
Viatris Healthcare GmbH
Tel: +49 (0) 800 0700 800

Eesti
Viatris OU
Tel: +372 6363 052

EALGoa
Viatris Hellas Ltd
TnA.: +30 2100 100 002

Espana

Viatris Pharmaceuticals, S.L.

Tel: +34 900 102 712

France
Viatris Santé
Tél: +33 (0)4 37 25 75 00

Hrvatska
Viatris Hrvatska d.o.o.
Tel: + 3851 23 50 599

Ireland
Viatris Limited
Tel: + 353 1 8711600

island
Icepharma hf.
Simi: +354 540 8000

Luxembourg/Luxemburg
Viatris

Tél/Tel: +32 (0)2 658 61 00
(Belgique/Belgien)

Magyarorszag
Viatris Healthcare Kft.
Tel.: + 36 1 4 65 2100

Malta
V.J. Salomone Pharma Limited
Tel: (+356) 21 220 174

Nederland
Mylan Healthcare BV
Tel: +31 (0) 20 426 3300

Norge
Viatris AS
TIf: +47 66 75 33 00

Osterreich
Viatris Austria GmbH
Tel: +43 1 86390

Polska
Viatris Healthcare Sp. z 0.0.,
Tel.: +48 22 546 64 00

Portugal
Viatris Healthcare, Lda.
Tel: +351 21 412 72 00

Romaénia
BGP Products SRL
Tel: +40 372 579 000

Slovenija
Viatris d.o.o.
Tel: + 386 1 236 31 80

Slovenska republika
Viatris Slovakia s.r.o.
Tel: +421 2 32 199 100

Suomi/Finland
Viatris Oy
Puh/Tel: +358 20 720 9555
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Italia Sverige

Viatris Pharma S.r.l. Viatris AB

Tel: +39 02 612 46921 Tel: +46 (0)8 630 19 00

Kbnpog United Kingdom (Northern Ireland)
GPA Pharmaceuticals Ltd Mylan IRE Healthcare Limited
TnA: +357 22863100 Tel: + 353 18711600

Latvija

Viatris SIA

Tel: +371 676 055 80

Lietuva

Viatris UAB

Tel. +370 52051288

This leaflet was last revised in.

Other sources of information
Detailed information on this medicine is availabtethe European Medicines Agency web site:
http://www.ema.europa.eu.
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Package leaflet: Information for the patient

VIAGRA 50 mg orodispersible tablets
sildenafil

Read all of this leaflet carefully before you startaking this medicine because it contains

important information for you.

- Keep this leaflet. You may need to read it again.

- If you have any further questions, ask your dogibgrmacist or nurse.

- This medicine has been prescribed for you onlynBiopass it on to others. It may harm them,
even if their signs of illness are the same assiour

- If you get any side effects, talk to your doctdrapmacist or nurse. This includes any possible
side effects not listed in this leaflet. See sectio

What is in this leaflet

What VIAGRA is and what it is used for

What you need to know before you take VIAGRA
How to take VIAGRA

Possible side effects

How to store VIAGRA

Contents of the pack and other information

oghwnE

1. What VIAGRA is and what it is used for

VIAGRA contains the active substance sildenafil efibelongs to a group of medicines called
phosphodiesterase type 5 (PDEDS) inhibitors. It wdik helping to relax the blood vessels in your
penis, allowing blood to flow into your penis whgpu get sexually excited. VIAGRA will only help
you to get an erection if you are sexually stimedat

VIAGRA is a treatment for adult men with erectilgsflinction, sometimes known as impotence. This
is when a man cannot get, or keep a hard, ereit peitable for sexual activity.

2. What you need to know before you take VIAGRA

Do not take VIAGRA
- If you are allergic to sildenafil or any of the ethingredients of this medicine (listed in section
6).

- If you are taking medicines called nitrates, asdbrabination may lead to a dangerous fall in
your blood pressure. Tell your doctor if you ardrig any of these medicines which are often
given for relief of angina pectoris (or “chest paurf you are not certain, ask your doctor or
pharmacist.

- If you are using any of the medicines known asmdxkide donors such as amyl nitrite
(“poppers”), as the combination may also lead damagerous fall in your blood pressure.

- If you are taking riociguat. This drug is usedrat pulmonary arterial hypertension (i.e., high
blood pressure in the lungs) and chronic thrombagdimpulmonary hypertension (i.e., high
blood pressure in the lungs secondary to bloogXI®DES inhibitors, such as Viagra have
been shown to increase the hypotensive effectiohtedicine. If you are taking riociguat or
are unsure tell your doctor.

- If you have a severe heart or liver problem.
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- If you have recently had a stroke or a heart aftack you have low blood pressure.
- If you have certain rare inherited eye diseasesh(agretinitis pigmentosa).

- If you have ever had loss of vision due to nonféiteanterior ischaemic optic neuropathy
(NAION).

Warnings and precautions

Talk to your doctor, pharmacist or nurse beforéngik/IAGRA

- If you have sickle cell anaemia (an abnormalityeaf blood cells), leukaemia (cancer of blood
cells), multiple myeloma (cancer of bone marrow).

- If you have a deformity of your penis or PeyroniBisease.

- If you have problems with your heart. Your doctbosld carefully check whether your heart
can take the additional strain of having sex.

- If you currently have a stomach ulcer, or a bleggiroblems (such as haemophilia).

- If you experience sudden decrease or loss of vistop taking VIAGRA and contact your
doctor immediately.

You should not use VIAGRA with any other oral océdbtreatments for erectile dysfunction.

You should not use VIAGRA with treatments for pulmaoy arterial hypertension (PAH) containing
sildenafil or any other PDES5 inhibitors.

You should not take VIAGRA if you do not have erectlysfunction.
You should not take VIAGRA if you are a woman.

Soecial considerations for patients with kidney or liver problems
You should tell your doctor if you have kidney itvek problems. Your doctor may decide on a lower
dose for you.

Children and adolescents
VIAGRA should not be given to individuals under tge of 18.

Other medicines and VIAGRA
Tell your doctor or pharmacist if you are takingyvh recently taken or might take any other
medicines.

VIAGRA tablets may interfere with some medicinespecially those used to treat chest pain. In the
event of a medical emergency, you should tell yimator, pharmacist or nurse that you have taken
VIAGRA and when you did. Do not take VIAGRA withhar medicines unless your doctor tells you
that you can.

You should not take VIAGRA if you are taking medies called nitrates, as the combination of these
medicines may lead to a dangerous fall in your dhljp@ssure. Always tell your doctor, pharmacist or
nurse if you are taking any of these medicinesadahaften used for the relief of angina pectaris (
“chest pain”).

You should not take VIAGRA if you are using anytlé medicines known as nitric oxide donors such
as amyl nitrite (“poppers”) as the combination natégo lead to a dangerous fall in your blood
pressure.

Tell your doctor or pharmacist if you are alreaalying riociguat.

89



If you are taking medicines known as protease itdriky such as for the treatment of HIV, your
doctor may start you on the lowest dose (25 mg-@itrated tablets) of VIAGRA.

Some patients who take alpha-blocker therapy ®tratment of high blood pressure or prostate
enlargement may experience dizziness or light-hdraakes, which may be caused by low blood
pressure upon sitting or standing up quickly. Genpatients have experienced these symptoms when
taking VIAGRA with alpha-blockers. This is mostédily to happen within 4 hours after taking
VIAGRA. To reduce the chance that these symptonghtitiappen, you should be on a regular daily
dose of your alpha-blocker before you start VIAGRAuUr doctor may start you on a lower dose

(25 mg film-coated tablets) of VIAGRA.

Tell your doctor or pharmacist if you are takingdizines containing sacubitril/valsartan, used ¢atr
heart failure.

VIAGRA with alcohol

Drinking alcohol can temporarily impair your abjlito get an erection. To get the maximum benefit
from your medicine, you are advised not to drinkessive amounts of alcohol before taking
VIAGRA.

Pregnancy, breast-feeding and fertility
VIAGRA is not indicated for use by women.

Driving and using machines

VIAGRA can cause dizziness and can affect visioou ¥hould be aware of how you react to
VIAGRA before you drive or use machinery.

VIAGRA contains sodium

This medicine contains less than 1 mmol sodiunnig3 per tablet, that is to say essentially
‘sodium-free’.

3. How to take VIAGRA

Always take this medicine exactly as your doctoplearmacist has told you. Check with your doctor
or pharmacist if you are not sure.

The recommended starting dose is 50 mg.
You should not take VIAGRA morethan once a day.

Do not take VIAGRA orodispersible tablets in condiion with other sildenafil containing products
including VIAGRA film-coated tablets or VIAGRA origbersible films.

You should take VIAGRA about one hour before yoanpio have sex. The amount of time VIAGRA
takes to work varies from person to person, babimally takes between half an hour and one hour.

Place the orodispersible tablet in the mouth, entéingue, where it will dissolve in seconds, then
swallow with saliva or water.

The orodispersible tablets should be taken on gtyestomach as you may find that it takes longer to
start working if you take it with a heavy meal.

If you require a second 50 mg orodispersible tablehake a 100 mg dose, you should wait until the
first one has completely disintegrated and you tsavedlowed it before taking the second
orodispersible tablet.

If you feel that the effect of VIAGRA is too stromg too weak, talk to your doctor or pharmacist.
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VIAGRA will only help you to get an erection if yare sexually stimulated.

If VIAGRA does not help you to get an erectionjforour erection does not last long enough for you
to complete sexual intercourse you should tell ydagtor.

If you take more VIAGRA than you should:

You may experience an increase in side effectdlaidseverity. Doses above 100 mg do not increase
the efficacy.

You should not take more tablets than your doctor tells you to.

Contact your doctor if you take more tablets than ghould.

If you have any further questions on the use &f tiedicine, ask your doctor, pharmacist or nurse.

4, Possible side effects

Like all medicines, this medicine can cause sifieces although not everybody gets them. The side
effects reported in association with the use of @RA are usually mild to moderate and of a short
duration.

If you experience any of the following serious sideffects stop taking VIAGRA and seek medical
help immediately:

e An allergic reaction — (this occummcommonly may affect up to 1 in 100 people)
Symptoms include sudden wheeziness, difficultyrgakhing or dizziness, swelling of the
eyelids, face, lips or throat.

e Chest pains - this occummcommonly
If this occurs during or after intercourse:
- Get in a semi-sitting position and try to relax
- Do not use nitratesto treat your chest pain.

« Prolonged and sometimes painful erections — ttisisrarely (may affect up to 1 in 1 000
people)
If you have an erection which lasts for more thdrodrs, you should contact a doctor
immediately.
e A sudden decrease or loss of vision - this ocanedy
e Serious skin reactions - this occuasely
Symptoms may include severe peeling and swellintg@egkin, blistering of the mouth,
genitals and around the eyes, fever.
e Seizures or fits - this occurarely
Other side effects:
Very common (may affect more than 1 in 10 people): headache.
Common (may affect up to 1 in 10 people): nausea, fatimhing, hot flush (symptoms include a

sudden feeling of heat in your upper body), indiges colour tinge to vision, blurred vision, vidua
disturbance, stuffy nose and dizziness.
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Uncommon (may affect up to 1 in 100 people): vomiting, skash, eye irritation, bloodshot eyes /red
eyes, eye pain, seeing flashes of light, visugjhtriess, light sensitivity, watery eyes, pounding
heartbeat, rapid heartbeat, high blood pressureblood pressure, muscle pain, feeling sleepy,
reduced sense of touch, vertigo, ringing in the,edny mouth, blocked or stuffy sinuseglammation

of the lining of the nose (symptoms include runogey sneezing and stuffy nose), upper abdominal
pain, gastro-oesophageal reflux disease (symptoohsde heartburn), presence of blood in urine, pain
in the arms or legs, nosebleed, feeling hot ankhfpéred.

Rare (may affect up to 1 in 1 000 people): faintingpktr, heart attack, irregular heartbeat, temporary
decreased blood flow to parts of the brain, feetthtightening of the throat, numb mouth, bleedatg
the back of the eye, double vision, reduced shagpaokvision, abnormal sensation in the eye,
swelling of the eye or eyelid, small particles pots in your vision, seeing halos around lights,
dilation of the pupil of the eye, discolourationtbé white of the eye, penile bleeding, presence of
blood in semen, dry nose, swelling of the insidéhefnose, feeling irritable and sudden decrease or
loss of hearing.

From post-marketing experience cases of unstalgimaia heart condition) and sudden death have
been reported rarely. Of note, most, but not &lthe men who experienced these side effects had
heart problems before taking this medicine. Itaspossible to determine whether these events were
directly related to VIAGRA.

Reporting of side effects

If you get any side effects, talk to you doctoraphacist or nurse. This includes any possible side
effects not listed in this leaflet. You can alspae side effects directly via the national repugti
system listed i\ppendix V. By reporting side effects you can help provideenaformation on the
safety of this medicine.

5. How to store VIAGRA
Keep this medicine out of the sight and reach dticin.

Do not use this medicine after the expiry date Wligcstated on the carton and blister after EXR Th
expiry date refers to the last day of that month.

This medicine does not require any special temperatorage conditions.

Store in the original package in order to proteatrf moisture.

Do not throw away any medicines via wastewateroarskhold waste. Ask your pharmacist how to
throw away medicines you no longer use. These mesasuill help protect the environment.

6. Contents of the pack and other information

What VIAGRA contains

- The active substance is sildenafil. Each orodisiplersablet contains 50 mg of sildenafil (as the
citrate salt).

- The other ingredients are:

- microcrystalline cellulose, silica hydrophobic oadlal, croscarmellose sodium (see section 2
“VIAGRA contains sodium”), magnesium stearate, guicarmine aluminium lake (E132),
sucralose, mannitol, crospovidone, polyvinyl aestpbvidone,

- flavouring containing: maltodextrin and dextrin,

- natural flavouring containing: maltodextrin, glyob(E422) and propylene glycol (E1520),

- lemon flavouring containing: maltodextrin and algbaopherol (E307)).
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What VIAGRA looks like and contents of the pack

VIAGRA orodispersible tablets are blue, diamondpghanarked “V50” on one side. The
orodispersible tablets are provided in blister gamntaining 2, 4, 8 or 12 tablets. Some pack sizes
may not be marketed in your country.

Marketing Authorisation Holder
Upjohn EESV, Rivium Westlaan 142, 2909 LD Cape#a den IJssel, Netherlands.

Manufacturer
Fareva Amboise, Zone Industrielle, 29 route desisiries, 37530 Pocé-sur-Cisse, France or Mylan
Hungary Kft., Mylan utca 1, Komarom 2900, Hungary.

For any information about this medicine, pleaseacirthe local representative of the Marketing
Authorisation Holder.

Belgié /Belgique / Belgien Luxembourg/Luxemburg

Viatris Viatris

Tél/Tel: +32 (0)2 658 61 00 Tél/Tel: +32 (0)2 658 61 00
(Belgique/Belgien)

Boarapus Magyarorszag

Maiinan EOO/I Viatris Healthcare Kift.

Ten.: +359 2 44 55 400 Tel.: + 36 1 4 65 2100

Ceska republika Malta

Viatris CZ s.r.o. V.J. Salomone Pharma Limited

Tel: +420 222 004 400 Tel: (+356) 21 220 174

Danmark Nederland

Viatris ApS Mylan Healthcare BV

TIf: +45 28 11 69 32 Tel: +31 (0) 20 426 3300

Deutschland Norge

Viatris Healthcare GmbH Viatris AS

Tel: +49 (0) 800 0700 800 TIf: +47 66 75 33 00

Eesti Osterreich

Viatris OU Viatris Austria GmbH

Tel: +372 6363 052 Tel: +43 1 86390

EALdoa Polska

Viatris Hellas Ltd Viatris Healthcare Sp. z 0.0.,

TnA.: +30 2100 100 002 Tel.: +48 22 546 64 00

Espaia Portugal

Viatris Pharmaceuticals, S.L. Viatris Healthcare, Lda.

Tel: +34 900 102 712 Tel: +351 21 412 72 00

France Romaénia

Viatris Santé BGP Products SRL

Tél: +33 (0)4 37 25 75 00 Tel: +40 372 579 000

Hrvatska Slovenija

Viatris Hrvatska d.o.o. Viatris d.o.o.

Tel: + 385 1 23 50 599 Tel: + 386 1 236 31 80
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Ireland
Viatris Limited
Tel: + 353 1 8711600

island
Icepharma hf.
Simi: +354 540 8000

Italia
Viatris Pharma S.r.l.
Tel: 439 02 612 46921

Kvnpog
GPA Pharmaceuticals Ltd
TnA: +357 22863100

Latvija
Viatris SIA
Tel: +371 676 055 80

Lietuva
Viatris UAB
Tel. +370 52051288

Slovenska republika
Viatris Slovakia s.r.o.
Tel: +421 2 32 199 100

Suomi/Finland
Viatris Oy
Puh/Tel: +358 20 720 9555

Sverige
Viatris AB
Tel: +46 (0)8 630 19 00

United Kingdom (Northern Ireland)
Mylan IRE Healthcare Limited
Tel: + 353 18711600

This leaflet was last revised in.

Other sources of information
Detailed information on this medicine is availabtethe European Medicines Agency web site:
http://www.ema.europa.eu.
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Package leaflet: Information for the patient

VIAGRA 50 mg orodispersible films
sildenafil

Read all of this leaflet carefully before you startaking this medicine because it contains

important information for you.

- Keep this leaflet. You may need to read it again.

- If you have any further questions, ask your dogibgrmacist or nurse.

- This medicine has been prescribed for you onlynBiopass it on to others. It may harm them,
even if their signs of illness are the same assiour

- If you get any side effects, talk to your doctdrapmacist or nurse. This includes any possible
side effects not listed in this leaflet. See sectio

What is in this leaflet

What VIAGRA is and what it is used for

What you need to know before you take VIAGRA
How to take VIAGRA

Possible side effects

How to store VIAGRA

Contents of the pack and other information

oghwnE

1. What VIAGRA is and what it is used for

VIAGRA contains the active substance sildenafilefibelongs to a group of medicines called
phosphodiesterase type 5 (PDEDS) inhibitors. It wdik helping to relax the blood vessels in your
penis, allowing blood to flow into your penis whgpu get sexually excited. VIAGRA will only help
you to get an erection if you are sexually stimedat

VIAGRA is a treatment for adult men with erectilgsflinction, sometimes known as impotence. This
is when a man cannot get, or keep a hard, eret peitable for sexual activity.

2. What you need to know before you take VIAGRA

Do not take VIAGRA
- If you are allergic to sildenafil or any of the ethingredients of this medicine (listed in
section 6).

- If you are taking medicines called nitrates, asdbrabination may lead to a dangerous fall in
your blood pressure. Tell your doctor if you ardrig any of these medicines which are often
given for relief of angina pectoris (or “chest paurf you are not certain, ask your doctor or
pharmacist.

- If you are using any of the medicines known asmdxkide donors such as amyl nitrite
(“poppers”), as the combination may also lead daagerous fall in your blood pressure.

- If you are taking riociguat. This medicine is usedreat pulmonary arterial hypertension (i.e.,
high blood pressure in the lungs) and chronic thir@e@mbolic pulmonary hypertension (i.e.,
high blood pressure in the lungs secondary to btbatd). PDES5 inhibitors, such as VIAGRA
have been shown to increase the hypotensive effétiss medicine. If you are taking riociguat
or are unsure tell your doctor.

- If you have a severe heart or liver problem.
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- If you have recently had a stroke or a heart aftack you have low blood pressure.
- If you have certain rare inherited eye diseasesh(agretinitis pigmentosa).

- If you have ever had loss of vision due to nonfditeanterior ischaemic optic neuropathy
(NAION).

Warnings and precautions

Talk to your doctor, pharmacist or nurse beforéngk/IAGRA

- If you have sickle cell anaemia (an abnormalityeaf blood cells), leukaemia (cancer of blood
cells), multiple myeloma (cancer of bone marrow).

- If you have a deformity of your penis or Peyronidisease.

- If you have problems with your heart. Your doctbosld carefully check whether your heart
can take the additional strain of having sex.

- If you currently have a stomach ulcer, or a bleggiroblems (such as haemophilia).

- If you experience sudden decrease or loss of vistop taking VIAGRA and contact your
doctor immediately.

You should not use VIAGRA with any other oral océdbtreatments for erectile dysfunction.

You should not use VIAGRA with treatments for pulmaoy arterial hypertension (PAH) containing
sildenafil or any other PDES5 inhibitors.

You should not take VIAGRA if you do not have erectlysfunction.
You should not take VIAGRA if you are a woman.

Soecial considerations for patients with kidney or liver problems
You should tell your doctor if you have kidney itvek problems. Your doctor may decide on a lower
dose for you.

Children and adolescents
VIAGRA should not be given to individuals under thge of 18.

Other medicines and VIAGRA
Tell your doctor or pharmacist if you are takingyvh recently taken or might take any other
medicines.

VIAGRA may interfere with some medicines, espeygittiose used to treat chest pain. In the event of
a medical emergency, you should tell your doctbharmacist or nurse that you have taken VIAGRA
and when you did. Do not take VIAGRA with other riziges unless your doctor tells you that you
can.

You should not take VIAGRA if you are taking medies called nitrates, as the combination of these
medicines may lead to a dangerous fall in your dhlp@ssure. Always tell your doctor, pharmacist or
nurse if you are taking any of these medicinesahabften used for the relief of angina pectais (
“chest pain”).

You should not take VIAGRA if you are using anytlé medicines known as nitric oxide donors such
as amyl nitrite (“poppers”) as the combination natégo lead to a dangerous fall in your blood
pressure.

Tell your doctor or pharmacist if you are alreaalying riociguat.
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If you are taking medicines known as protease itdriky such as for the treatment of HIV, your
doctor may start you on the lowest dose (25 mg-Gitrated tablets) of VIAGRA.

Some patients who take alpha-blocker therapy ®triatment of high blood pressure or prostate
enlargement may experience dizziness or light-hdraakes, which may be caused by low blood
pressure upon sitting or standing up quickly. Genpatients have experienced these symptoms when
taking VIAGRA with alpha-blockers. This is mostdily to happen within 4 hours after taking
VIAGRA. To reduce the chance that these symptonghttiappen, you should be on a regular daily
dose of your alpha-blocker before you start VIAGRAur doctor may start you on a lower dose

(25 mg film-coated tablets) of VIAGRA.

Tell your doctor or pharmacist if you are takingdiognes containing sacubitril/valsartan, used ¢atr
heart failure.

VIAGRA with alcohol

Drinking alcohol can temporarily impair your abylito get an erection. To get the maximum benefit
from your medicine, you are advised not to drinkessive amounts of alcohol before taking
VIAGRA.

Pregnancy, breast-feeding and fertility
VIAGRA is not indicated for use by women.

Driving and using machines
VIAGRA can cause dizziness and can affect visioou ¥hould be aware of how you react to
VIAGRA before you drive or use machinery.

3. How to take VIAGRA

Always take this medicine exactly as your doctoplearmacist has told you. Check with your doctor
or pharmacist if you are not sure.

The recommended starting dose is 50 mg.
You should not take VIAGRA morethan once a day.

Do not take VIAGRA orodispersible films in combiimat with other sildenafil containing products
including VIAGRA film-coated tablets or VIAGRA ordspersible tablets.

You should take VIAGRA about one hour before yoanpio have sex. The amount of time VIAGRA
takes to work varies from person to person, babimally takes between half an hour and one hour.

Carefully peel open the aluminium pouch with drpdiss Do not cut it open. Take out the
orodispersible film with a dry finger and immedigtplace the orodispersible film on the tongue,
where it will disintegrate in seconds with or withavater. During disintegration saliva may be
swallowed, but without swallowing the film.

The orodispersible film should be taken on an emsfatynach as you may find that it takes longer to
start working if you take it with a heavy meal.

If you require a second 50 mg orodispersible fitnmtake a 100 mg dose, you should wait until the
first one has completely disintegrated and you Isavadlowed it before taking the second
orodispersible film.

If you feel that the effect of VIAGRA is too stromg too weak, talk to your doctor or pharmacist.
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VIAGRA will only help you to get an erection if yare sexually stimulated.

If VIAGRA does not help you to get an erectionjfgrour erection does not last long enough for you
to complete sexual intercourse you should tell yamator.

If you take more VIAGRA than you should
You may experience an increase in side effectdlaidseverity. Doses above 100 mg do not increase
the efficacy.

You should not take more films than your doctor tellsyou to.
Contact your doctor if you take more films than whould.

If you have any further questions on the use & tiedicine, ask your doctor, pharmacist or nurse.

4, Possible side effects

Like all medicines, this medicine can cause siflecef although not everybody gets them. The side
effects reported in association with the use of @RA are usually mild to moderate and of a short
duration.

If you experience any of the following serious sideffects stop taking VIAGRA and seek medical
help immediately:

* An allergic reaction — this occusmcommonly (may affect up to 1 in 100 people)
Symptoms include sudden wheeziness, difficultyrgakhing or dizziness, swelling of the
eyelids, face, lips or throat.

¢ Chest pains - this occusmicommonly
If this occurs during or after intercourse:
- Get in a semi-sitting position and try to relax
- Do not use nitratesto treat your chest pain.

* Prolonged and sometimes painful erections — ttusisrarely (may affect up to 1 in 1 000

people)
If you have an erection which lasts for more thdrodrs, you should contact a doctor
immediately.

e A sudden decrease or loss of vision - this ocanedy
e Serious skin reactions - this occuasely
Symptoms may include severe peeling and swellitg@gkin, blistering of the mouth,
genitals and around the eyes, fever.
e Seizures or fits - this occurarely
Other side effects:
Very common (may affect more than 1 in 10 people): headache.
Common (may affect up to 1 in 10 people): nausea, fatishing, hot flush (symptoms include a
sudden feeling of heat in your upper body), indiges colour tinge to vision, blurred vision, vidua
disturbance, stuffy nose and dizziness.
Uncommon(may affect up to 1 in 100 people): vomiting, skash, eye irritation, bloodshot eyes /red

eyes, eye pain, seeing flashes of light, visughtness, light sensitivity, watery eyes, pounding
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heartbeat, rapid heartbeat, high blood pressuneblood pressure, muscle pain, feeling sleepy,
reduced sense of touch, vertigo, ringing in the,edny mouth, blocked or stuffy sinuseglammation

of the lining of the nose (symptoms include runoge) sneezing and stuffy nose), upper abdominal
pain, gastro-oesophageal reflux disease (symptoahsde heartburn), presence of blood in urine, pain
in the arms or legs, nosebleed, feeling hot anlkihipéred.

Rare (may affect up to 1 in 1 000 people): faintingpkt, heart attack, irregular heartbeat, temporary
decreased blood flow to parts of the brain, feetihtightening of the throat, numb mouth, bleeding
the back of the eye, double vision, reduced shapakvision, abnormal sensation in the eye,
swelling of the eye or eyelid, small particles pots in your vision, seeing halos around lights,
dilation of the pupil of the eye, discolourationtbé white of the eye, penile bleeding, presence of
blood in semen, dry nose, swelling of the insidéhefnose, feeling irritable and sudden decrease or
loss of hearing.

From post-marketing experience cases of unstalgimaia heart condition) and sudden death have
been reported rarely. Of note, most, but not &llhe men who experienced these side effects had
heart problems before taking this medicine. Itas possible to determine whether these events were
directly related to VIAGRA.

Reporting of side effects

If you get any side effects, talk to you doctoraphacist or nurse. This includes any possible side
effects not listed in this leaflet. You can alspo# side effects directly via the national repugti
system listed iM\ppendix V. By reporting side effects you can help provideeniaformation on the
safety of this medicine.

5. How to store VIAGRA
Keep this medicine out of the sight and reach dticm.

Do not use this medicine after the expiry date Wligcstated on the carton and pouch after EXP. The
expiry date refers to the last day of that month.
This medicine does not require any special stocagelitions.

Do not throw away any medicines via wastewateroarskhold waste. Ask your pharmacist how to
throw away medicines you no longer use. These mesasuill help protect the environment.

6. Contents of the pack and other information

What VIAGRA contains

- The active substance is sildenafil. Each orodisipler§ilm contains 50 mg of sildenafil (as the
citrate salt).

- The other ingredients are hydroxypropylcelluloség8), macrogol, crospovidone (E1202),
povidone (E1201), sucralose (E955), macrogol pahyfvalcohol) grafted copolymer,
levomenthol, hypromellose (E464), titanium diox{@84.71), ferric oxide red (E172).

What VIAGRA looks like and contents of the pack
Each orodispersible film is packed in an individigl pouch.
They are supplied in cartons containing 2, 4, 8pouches.
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Some pack sizes may not be marketed in your country

Marketing Authorisation Holder

Upjohn EESV, Rivium Westlaan 142, 2909 LD Cape#la den IJssel, Netherlands.

Manufacturer

LTS Lohmann Therapie-Systeme AG, Lohmannstrasgé@@ernach, Rhineland-Palatinate, 56626,

Germany.

For any information about this medicine, pleaseacirthe local representative of the Marketing

Authorisation Holder.

Belgié /Belgique / Belgien
Viatris
Tél/Tel: +32 (0)2 658 61 00

Bbarapus
Maiinan EOO/]
Ten.: +359 2 44 55 400

Ceska republika
Viatris CZ s.r.o.
Tel: +420 222 004 400

Danmark
Viatris ApS
TIf: +45 28 11 69 32

Deutschland
Viatris Healthcare GmbH
Tel: +49 (0) 800 0700 800

Eesti
Viatris OU
Tel: +372 6363 052

E)\\ada
Viatris Hellas Ltd
TnA.: +30 2100 100 002

Espafia
Viatris Pharmaceuticals, S.L.
Tel: +34 900 102 712

France
Viatris Santé
Tél: +33 (0)4 37 25 75 00

Hrvatska
Viatris Hrvatska d.o.o.
Tel: + 385 1 23 50 599

Lietuva
Viatris UAB
Tel. +370 52051288

Luxembourg/Luxemburg
Viatris

Tél/Tel: +32 (0)2 658 61 00
(Belgique/Belgien)

Magyarorszag
Viatris Healthcare Kft.
Tel.:+ 36 1465 2100

Malta
V.J. Salomone Pharma Limited
Tel: (+356) 21 220 174

Nederland
Mylan Healthcare BV
Tel: +31 (0) 20 426 3300

Norge
Viatris AS
TIf: +47 66 75 33 00

Osterreich
Viatris Austria GmbH
Tel: +43 1 86390

Polska
Viatris Healthcare Sp. z 0.0.,
Tel.: +48 22 546 64 00

Portugal
Viatris Healthcare, Lda.
Tel: +351 21 412 72 00

Romaénia
BGP Products SRL
Tel: +40 372 579 000
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Ireland
Viatris Limited
Tel: + 353 1 8711600

island
Icepharma hf.
Simi: +354 540 8000

[talia
Viatris Pharma S.r.l.
Tel: 439 02 612 46921

Kvnpog
GPA Pharmaceuticals Ltd
TnA: +357 22863100

Latvija
Viatris SIA
Tel: 4371 676 055 80

Slovenija
Viatris d.o.o.
Tel: + 386 1 236 31 80

Slovenska republika
Viatris Slovakia s.r.o.
Tel: +421 2 32 199 100

Suomi/Finland
Viatris Oy
Puh/Tel: +358 20 720 9555

Sverige
Viatris AB
Tel: +46 (0)8 630 19 00

United Kingdom (Northern Ireland)
Mylan IRE Healthcare Limited
Tel: + 353 18711600

This leaflet was last revised in.

Other sources of information
Detailed information on this medicine is availabtethe European Medicines Agency web site:
http://www.ema.europa.eu.
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